®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC 1D:2AGUQ-SP-110

FCC PART 15C TEST REPORT FOR CERTIFICATION
On Behalf of

Guangdong Hybroad Vision Electronics Technology Company Ltd.
IP STB

SP-110; 2626

FCC ID: 2AGUQ-SP-110

Prepared for :Guangdong Hybroad Vision Electronics Technology

Company Ltd.
NO.2&4 Floor No.1 Factory BLDS, Yuxing Industrial Park,

Ranjiangdongsi Road, Torch Hi-Tech Industrial Development
Zone, Zhongshan, Guangdong China

Prepared By : Audix Technology (Shenzhen) Co., Ltd.
No. 6, Kefeng Road, Science & Technology Park,

Nanshan District , Shenzhen, Guangdong, China

Tel: (0755) 26639496

Report Number :  ACS-F16163
Date of Test : May.21~Aug.23, 2016
Date of Report :  Aug.24, 2016

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16163



®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC 1D:2AGUQ-SP-110

TABLE OF CONTENTS
Description Page
1. SUMMARY OF STANDARDS AND RESULTS ...t 1-1
1.1.  Description of Standards and ReSUILS..........ccceevieriiiiiiiiiiiiiiicce et 1-1
2. GENERAL INFORMATION ....oiiiii et 2-1
2.1.  Description 0f Device (EUT) ...cucccuiiiiiiiiiieeeieiesiesre sttt ere et sveestaestae v e sereessaesnaenneas 2-1
2.2, Test INTOrMAtION ..c..eeiiiieiieiieee ettt sttt ettt et et e eneeaesaeeneans 2-2
2.1.  Tested Supporting System Details.........ccccceeviierierierieriesie et ere e ese e sre v e eereereesrees 2-3
2.2.  Block diagram of connection between the EUT and simulators ............ccceeeveeeriecreeieenneennen. 2-3
2.3, TSt FACIIILY cuvvevieiieiiicieci ettt st te et e vttt e s tb e e ebeesbeesseesbaessaesssessseasseessesssennsens 2-4
2.4. Measurement Uncertainty (95% confidence levels, K=2).......ccccoveviivienienciiniiceceeeenen, 2-4
3. POWER LINE CONDUCTED EMISSION TEST .....cccooiiiiiiiiieiie e 3-1
3.1, TeSt EQUIPIMENTS ..eoviiiiieiiieeieete et eieeieesitesvesere et e eteesteestaesesessseesseesseesseesssesssesssesssesssessseans 3-1
3.2.  Block Diagram of TESt SELUP .....cccveriiiiiiiieiieiieieesee et sre e ere e ba e aesresebessseessaereens 3-1
3.3.  Power Line Conducted Emission Test LimitS .........cccceccuereieeiiiiiieenieeniesieseeseesnesvesveeneens 3-1
3.4,  Configuration Of EUT 0N TeSt....cc.eeeuiiriiiriiiiiiiieieesieesieesieesresveeereereeseessaesssesenesssesssessseens 3-2
3.5.  Operating Condition Of EUT .......c.ccciiiiiiiiiiiiiecieee ettt sie e seneseneensaeneens 3-2
3.6, TSt PTOCEAUIE .....eoueieieeieieetiee ettt ettt ettt e e bt e eese e et e s be e st e eeeneeneenes 3-2
3.7. Power Line Conducted Emission Test RESUILS.........cccecevirviiiiiiinienieniecieciecre e 3-2
4, RADIATED EMISSION TEST ...oiiiiii et 4-1
4.1, TeSt EQUIPIMENL......iiiiiiiiiiieiieeie et esieesteeresveeereesteesseestaessseesbeasseesseesssesssessseassesssessseesseensens 4-1
4.2.  Block Diagram Of TESt SELUD ....ecvveriiiireeiierieerieereesre sttt ereesreesreeseeestaessneesseesseessaesssessnas 4-2
4.3.  Radiated Emission LIMit .........ccccevieiiieiiieeiieeiieieeieeseesresreereereesseeseeessaessnesssesssesssesssessses 4-3
4.4, EUT Configuration 0N TeSt........ccccverieriieriieiieieeieesieesireereereesreesseesseessaessnesssesssesssesssssssns 4-3
4.5.  Operating Condition Of EUT ........ccccoiiiiiiiiiiiieieeieeeeee et ere et staesne v e esveessaeseesenas 4-4
4.0, TSt PrOCEAUIE ....cuvitiiiiiiciiieieeiteiees e stteete e te e et eteestee st estbeasbeesseebaesssesssesssessseessesssenssens 4-4
4.7. Radiated Emission Test RESUILS .......ccecvviiviiiiiiiiciicieciteteeee e 4-4
5. CONDUCTED SPURIOUS EMISSIONS ......ooiiii et 5-1
S0, TeSt EQUIPIMENT.....ccoiiiiiiiiieiieeiieteeteeteestteseesveebeebeesteesteestsesesessseesseesseesssesssenssessseassesssenns 5-1
R 11 (S PSSR 5-1
5.3, TSt PrOCEAUIEC ...cuviiiiiciie ettt ettt be e te et esteesebessbeeabeessaessaesseessaesssesssessseans 5-1
S, TESETESULL 1evtieiieiieee ettt ettt e b e et e et e e be e teesteessbessbeesbeessaesseesseessaessnesssensneans 5-1
6. BAND EDGE COMPLIANCE TEST ....oiiiiiii e 6-1
6.1, TeSt EQUIPIMENT......cciiiiiiiiieiieeiietiett et et seesreebeebeesteesteestsesesessseesseesseesssesssesssesssesssesssenns 6-1
0.2, LAIMIE c1etitiiet ettt ettt ettt ettt e st e st et e b et et et et n e st ene et et e b et et st eneeneeneee 6-1
6.3, TSt PIOGUCE ..vveeviieiecciiecie ettt te e e e et e et e tbestbesebessbaessaesseessaesseesssensneans 6-1
6.4, TSt RESUILS ..eoiiiiiiciiicic ettt ettt et e e staeseaesebeesbeesbeesbeessaesssessnesssesssensneans 6-1
7. 60dB&99% BanNAWIdth TeST........ccviiiiiiiiiieese e 7-1
7.1, Test EQUIPIMENL.....ccoiiiiieiieiieerieteeteeteesieestesaeetbeeseesteestaesesesesessseessaesseesssesssesssessseassenssenns 7-1
A 2 U1 11 (SRS 7-1
7.3, TSt PrOCEAUIC ...c.viiiiiciiecie ettt ettt e et e e re e te e steesebesebeesbeesseesseesseessaesssesssesssenns 7-1
T4, TESE RESUILS ..eciiiiiiciiccie ettt e e e s e e s et e sebesebeesbeesbeesseesssesssesssesssensnenns 7-1
8. OUTPUT POWER TEST ..ot 8-1
8.1, TeSt EQUIPIMENL.....cciiiiiiiiiiieiiesieeteete et et ettt e s ae s b e ebeesteesteesebeseseesseessaesssessnesssessseessenns 8-1
8.2.  Limit (FCC Part 15C 15.247 D(3)) ceeverereeieieieieieeete sttt ettt 8-1
8.3, TSt PrOCEAUIE ......ccuviciiieiiieiieee ettt e e et e e re e st esebesebeesseesseessaessaesssessneans 8-1
B4, TESERESUILS .ooviiiiiiiiciicieeee ettt e e et e e s teesaaesebesebeesbeesseesseesssesssesssensnenns 8-2
0. POWER SPECTRAL DENSITY TEST ..ot 9-1
0.1, TeSt EQUIPIMENT.....ccoiiiiiiiiieieeiieiieteeteesieeseesteebeebeesteestaesesesesessseesseesseesssesssesssesssesssesssenns 9-1

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16163




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC 1D:2AGUQ-SP-110

0.2, LIIME tottitieiiit ettt ettt ettt et e s e et e r e e saeenee 9-1

0.3, TeSt PIrOCEAUIE .......veieeeiiieee ettt e e et e e e e et eeeaaaeeeteeenaneeeanas 9-1
0.4, TESERESUILS ..ceviiieeieeeee ettt e et e et e et e e et e e eteeeeaeeeeaseeeeteeeeaeeeennas 9-2
10, MPE ESTIMATION ...ttt e s re e e e e e s s saarraees 10-1
10.1. Limit for General Population/ Uncontrolled EXpOSUIeS........c.cccveveereeiieiireerieerieesieesenenens 10-1
10.2. EsStimation RESUIL..........ccociiiiiiiiiii ettt et e e ta e e e ta e e e eearaeeeeees 10-2
11.  ANTENNA REQUIREMENT ...t 11-1
11.1. Standard APPLICADIE ......cccviiiieiieieciccte ettt s b e erb e erbeebeereeseneens 11-1
11.2. Antenna Connected CONSIIUCTION..........c..eeevieeeueieeieeetee ettt eeteeeeteeeeteeeereeeeaeeeeaeeeeereeeeaeeens 11-1
12. DEVIATION TO TEST SPECIFICATIONS ..o 12-1
13, PHOTOGRAPH OF TEST oottt ababaae e s e e nanraees 13-1
13.1. Photos of Power Line Conducted Emission Test ...........cccceeveuirieiieeiiieeiieceie e 13-1
13.2. Photos of Radiated Emission TeSt........c...cceiiiiiiiiiiiiiiieieie ettt 13-2
14, PHOTOS OF EUT oottt e e e s st ba e e e s e e e e s s sanraees 14-1

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16163



R
AUDI X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2AGUQ-SP-110

TEST REPORT CERTIFICATION

Applicant . Guangdong Hybroad Vision Electronics Technology Company Ltd.
Product - IPSiB
FCCID . 2AGUQ-SP-110

(A) Model No. : SP-110; Z626

(B) Power Supply : DCI2V

(C) Test Voltage : DC 12V From Adapter Input AC 120V/60Hz

Tested for comply with:
FCC CFR 47 Part 15 Subpart C: 2016

Test procedure used:
ANSI C63.10: 2013
KDB558074 D01 v03r05

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. to confirm
comply with all the FCC Part 15 Subpart C requirements. The test results are contained in this test report
and AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. is assumed full responsibility for the accuracy
and completeness of these tests. Also, this report shows that the Equipment Under Test (EUT) is to be
technically compliant with the FCC and IC requirements. This report contains data that are not covered
by the NVLAP accreditation.

This Report is made under FCC Part 2.1075. No modifications were required during testing to bring this
product into compliance.

This report applies to above tested sample only. This report shall not be reproduced in part without
written approval of AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.

The report must not be used by the client to claim product certification, approval, or endorsement by
NVLAP, NIST, or any agency of the federal government.

Date of Test : May.21~Aug.23, 2016  Report of date: Aug.24, 2016
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Cindy Zhir/ Assistant ~ Sunny Lu/ Deplty Manager
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results

The EUT has been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results
Power Line Conducted Emission FCC Part 15: 15.207 PASS
Radiated Emission FCC Part 15: 15.209 PASS
Band Edge Compliance FCC Part 15: 15.247 PASS
Conducted spurious emissions FCC Part 15: 15.247 PASS
6dB&99% Bandwidth FCC Part 15: 15.247 PASS
Peak Output Power FCC Part 15: 15.247 PASS
Power Spectral Density FCC Part 15: 15.247 PASS
Antenna requirement FCC Part 15: 15.203 PASS
N/A is an abbreviation for Not Applicable.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16163
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2. GENERAL INFORMATION

2.1.Description of DeV1ce (EUT)
Product IP STB

Model No. : SP-110; 2626
Only the appearance color is different

Test Model : SP-110

FCCID - 2AGUQ-SP-110

Radio : IEEE802.11 b/g/n

Operation - 1EEE 802.11b: 2412MHz—2462MHz
Frequency IEEE 802.11g: 2412MHz—2462MHz

IEEE802.11n HT20: 2412MHz—2462MHz
IEEE802.11n HT40: 2422MHz—2452MHz

Modulation IEEE 802.11b: DSSS(CCK,DQPSK,DBPSK)
Technology . IEEE 802.11g: OFDM(64QAM, 16QAM, QPSK, BPSK)
" IEEE 802.11n HT20, HT40: OFDM
(64QAM, 16QAM, QPSK,BPSK)

Antenna Assembly : Inverted Antenna,
Gain 2.4GHz Peak Gain: 2.4dBi

Applicant : Guangdong Hybroad Vision Electronics Technology Company Ltd.
NO.2&4 Floor No.1 Factory BLDS, Yuxing Industrial Park,
Ranjiangdongsi Road, Torch Hi-Tech Industrial Development Zone,
Zhongshan, Guangdong China

Adapter . Manufacture: MASS
M/N: NBS12E120100VU
INPUT: AC 100V-240V~50/60Hz 0.3A
OUTPUT: 12V; 1.0A
DC Cable: Unshielded, Undetactable, 1.6m

Date of Test . May.21~Aug.23, 2016

Date of Receipt : May.19, 2016

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16163
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2.2. Test Information

A special test software was used to control EUT work in Continuous TX mode(nearly 100%
duty cycle), and select test channel, wireless mode and data rate.

Tested mode, channel, and data rate information
Mode data rate Channel Frequency
(Mpbs)(see Note) (MHz)
1 Low :CH1 2412
IEEE 802.11b 1 Middle: CH6 2437
1 High: CH11 2462
6 Low :CH1 2412
IEEE 802.11g 6 Middle: CH6 2437
6 High: CH11 2462
MCS0 Low :CH1 2412
IEEE 802.11n HT20 MCS0 Middle: CH6 2437
MCS0 High: CH11 2462
MCS0 Low :CH3 2422
IEEE 802.11n HT40 MCS0 Middle: CH6 2437
MCS0 High: CH9 2452
Note: 1. According exploratory test, EUT will have maximum output power in
those data rate, so those data rate were used for all test.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16163
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2.1.Tested Supporting System Details
No.| Description ACS No. Manufacturer Model Serial Number
N/A acer Z0W NVX7C

Power Adapter: Manufacturer: LITEON, Model: PA-1900-32
Input: 100-240V~, 1.5A, 50/60Hz

Output: 19V----4.74A

Power Cord: Unshielded, Detachable, 1.8m

1. Notebook

ACS-EMC-LMOIR| ViewSonic |VLCDS26064-2W| A210521A0131

2. Monitor Power Cord: Unshielded, Detachable, 1.8m
HDMI Cable: Shielded, Detachable, 1.8m

3. | Mp3 Player SONY BNP-1 N/A

N/A

2.2.Block diagram of connection between the EUT and simulators

. HDMI
AC Mains «————— Monitor Notebook
EUT
Mp3 Player
Adaptor
Adaptor l
l AC Mains
AC Mains

(EUT: IP STB)

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F16163
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2.3. Test Facility

Site Description

Audix Technology (Shenzhen) Co., Ltd.

No. 6, Ke Feng Rd., 52 Block, Shenzhen
Science & Industrial Park,Nantou, Shenzhen,
Guangdong, China

Name of Firm

Certificated by FCC, USA
3m Anechoic Chamber :  Registration Number: 90454
Valid Date: Jul.12, 2017

Certificated by FCC, USA
3m & 10m Anechoic Chamber : Registration Number: 794232
Valid Date: Jul.12, 2017

Certificated by Industry Canada
EMC Lab. . Registration Number: IC 5183A-1
Valid Date: May.14, 2017

Certificated by DAKKS, Germany

Registration No: D-PL-12151-01-00
Valid Date: Dec.15, 2016

Accredited by NVLAP, USA
NVLAP Code: 200372-0
Valid Date: Mar.31, 2017

2.4 .Measurement Uncertainty (95% confidence levels, k=2)

Test [tem Uncertainty

Uncertainty for Conduction emission test
in No. 1 Conduction

3.2dB (150kHz to 30MHz)

2.8dB(30~200MHz, Polarization: H)
Uncertainty for Radiation Emission test 2.8dB(30~200MHz, Polarization: V)

in 3m chamber 2.8dB(200M~1GHz, Polarization: H)
2.8dB(200M~1GHz, Polarization: V)
Uncertainty for Radiation Emission test in 5.8dB(1~6GHz, Distance: 3m)
3m chamber (1GHz-18GHz) 5.8dB(6~18GHz, Distance: 3m)
Uncertainty for Radiated Spurious 3 6dB
Emission test in RF chamber ]
Uncertainty for‘ anduction Spurious 7 0dB
emission test
Uncertainty for Output power test 0.8dB
Uncertainty for Bandwidth test 83kHz
Uncertainty for DC power test 0.1 %
Uncertainty for test site temperature and 0.6°C
humidity 3%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16163
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3. POWER LINE CONDUCTED EMISSION TEST
3.1.Test Equipments
Item Equipment Manufacturer Model No. | Serial No. | Last Cal. |Cal. Interval
l. 1# Shielding Room AUDIX N/A N/A Apr.17,16| 1 Year
2. Test Receiver Rohde & Schwarz ESCI 100842  |Apr.24,16] 1 Year
3. L.ILS.N.#1 Rohde & Schwarz ESH2-Z5 100429 | Oct.18,15| 1 Year
4. L.I.S.N.#2 Kyoritsu KNW-403D| 8-1750-2 |Apr.24,16| 1 Year
5. Terminator Hubersuhner 50Q2 No.1 May.05.16] 1 Year
6. Terminator Hubersuhner 50Q2 No.2 May.05.16] 1 Year
7. RF Cable MIYAZAKI 3D-2W No.1 Apr.24,16 1Year
8. Coaxial Switch Anritsu MP59B | 6200766906 |Apr.23,16] 1 Year
9. Test Software AUDIX e3 6.100913a N/A N/A
Note: N/A means Not applicable.
3.2.Block Diagram of Test Setup
PC System Receiver EUT Peripheral
L ] Y 1 | A
80cm
0.8m|
=~
LISN#1 LISN#2[3 |
s

:50Q Terminator

3.3.Power Line Conducted Emission Test Limits

Maximum RF Line Voltage

Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ SMHz 56 46
SMHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F16163
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3.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.

3.4.1.IP STB (EUT)

Model Number  : SP-110
Serial Number : N/A

3.4.2. Support Equipment: As Tested Supporting System Details, in Section 2.2.
3.5.0perating Condition of EUT

3.5.1. Setup the EUT and simulator as shown as Section 3.2.
3.5.2. Turn on the power of all equipments.

3.5.3.PC run test software to control EUT work in Tx (WiFi 2.4GHz) mode.

3.6.Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT Power
Via PC connected to the power mains through a line impedance stabilization network (L.I.S.N.
1#). This provides a 50 ohm coupling impedance for the EUT (Please refer the block diagram of
the test setup and photographs). The AC line are checked to find out the maximum conducted
emission. In order to find the maximum emission levels, the relative positions of equipment and
all of the interface cables shall be changed according to ANSI C63.10: 2013 on Conducted
Emission Test.

The bandwidth of test receiver (R & S ESCI) is set at 9kHz.

The frequency range from 150kHz to 30MHz is checked.

3.7.Power Line Conducted Emission Test Results

PASS. (All emissions not reported below are too low against the prescribed limits.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16163
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File: EX11#CE2016 Report DataiHHybroad Vi

Level (dBuV)

ACS 160Q0698.EM6 (2)

Date: 2016.05-21

FCCPART15C

FCC PART 15 € (AVG)

15 2 5 1 2 10 20 30
Trace: (Discrete) Frequency (MHz)
site no # Conduction pata Mo
Dis./Lisn 015 ESHZ-E5 LINE LISN phase:
Limit CC PAET 15 C
Env./Ins L 67C/50% Engineer :Garry
EUT STE M/N:SP-110
Pover Rating 12V Adapter Input AC 120V/60Hz
Test Mode Hode
LISN Cable Emission
No Freg Factor Loss Reading  Level Limits Margin Remark
(MHz) (dE) (dB} (dBuv) (dBuV) (dBuv) (dE)
1 0.163 0.12 0.0z 37.40 37.54 55.31 17.77  iverage
2 0.163 0.12 0.0z 55.20 55.3% 65.31 9.97 QP
3 0.211 0.12 0.0z 3z.28 32.42 53.18 20.76  Lverage
4 0.211 0.12 0.0z  49.87 50.01 63.18 13.17 QP
5 0.222 0.12 0.0 30.30 30.44% 52.74 22.30  Average
[ 0.zz2 0.1z 0.0z 45.00 48.14 62.74 12.60 QP
7 0.369 0.40 0.03  26.16 26.59 48.52 21.23  Average
El 0.369 0.40 0.03  43.93 44.36 58.52 14.16 QP
9 0.415 0.69 0.03  27.10 27.82 47.55 19.73  iverage
10 0.415 0.69 0.03  44.63 45.35 57.55 1z.20 QP
11 0.459 0.35 0.03  25.13 25.60 46.71 21.11  Average
1z 0.459 0.35 Q.03 4z.25 42.66 56.71 12.05 QP
Remarks: 1.Emission Level-LISN Factor+Cable Loss+Reading.

2.

If the sverage limit is met when

using & quasi-peak detector.

the EUT shall ke deewed to meet both limits and measurswent
with average detector is unnecessary.

Data: 2 CEi2016 Report DataHiHybroad VisionACS1600698.EM6 (2)
Level (dBuV) Date: 2016-05-21
70.0
60.0 FCCPART 15C

FCC PART 15 € (AVG)

15 2 5 1 2 10 20 30
Trace: (Discrete) Frequency (MHz)
site no :1# Conduction Data No
Dis./Lisn 12015 ESHZ-Z5 NEUTRAL LISN phas
Limit :FCC PART 15 C
Env./Ins. 124.6%C/50% Engineer :Garry
EUT $IP STE M/N:SP-110
Power Rating :DC 12V Adapter Input AC 120V/60Hz
Test Hode :TX Hode
LISN Canle Emission
No Freq Factor Loss  Reading  Level Limits Margin Remark
(MHz| (dB) (dB] (dBuv) (dBuv) (dBuv) (dB]
1 0.174 0.12 0.0z 37.20 37.34 54.77 17.43  lverage
2 0.174 0.12 0.0z 53.80 53.94 64.77 10.83 QP
3 0.181 0.1z 0.0z 34.70 34.84 54.44 19.60  Average
4 0.181 0.1z 0.0z 52.60 52.74 62.44 11.70 QP
5 0,289 0.13 0.0z 29.76 25.91 50.54 20.63  Average
[ 0,289 0.13 0.0z 46.62 46.77 60.54 13.77 QP
7 0.343 0.13 0.0z 28.57 28.72 49.13 20.21  Average
El 0.343 0.13 0.0z 44.72 44.87 59.13 14.26 QP
9 0.389 0.14 0.03  27.61 27.78 48.08 20.30  Average
10 0.389 0.14 0.03  44.59 44,76 58.08 13.32 QP
11 0,409 0.14 0.03  35.80 35.97 47.67 11.70  Average
1z 0.403 0.14 0.03  47.00 47.17 57.67 10.50 QP
Pemarks: 1.Emission Level-LISH Factor+Cable Loss+Reading.
2.If the average limit i3 met when using & quasi-peak detector.

the EUT shall ke deemed to meet both limits and measurement
with average detector is unnecessary.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F16163
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4. RADIATED EMISSION TEST

4.1.Test Equipment

4.1.1. For frequency range 30MHz~1000MHz (In 3m Anechoic Chamber)

Item| Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval
1. 3#Chamber AUDIX N/A N/A Mar.28,16 1 Year
2. EMI Spectrum Agilent E4407B MY41440292 | Apr.24,16 1 Year
3. Test Receiver | Rohde & Schwarz | ESVSI0 834468/011 | Apr.24,16 1 Year
4. Amplifier HP 8447D 2648A04738 | Apr.24,16 1 Year
5. | Bi-log Antenna TESEQ CBL6112D 35375 Jun.30,15 1 Year
6. RF Cable MIYAZAKI C\l;/[()34(5)1(\)/3\1 No.3 Apr.24,16 | 1 Year
7. RF Cable MIYAZAKI C\El?;zoﬁ-)L No.7 Apr.24,16 | 1 Year
8. | Coaxial Switch Anritsu MP59B 6201397222 | Apr.23,16 1 Year

9. Test Software AUDIX e3 6.2009-5-21a(n)| N/A N/A

Note: N/A means Not applicable.

4.1.2.For frequency range 1GHz~40GHz (In 3m Anechoic Chamber)

Item Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval
1. |Spectrum Analyzer| Agilent E4446A US44300459 | Apr.24,16 1 Year

2. Horn Antenna ETS 3115 9510-4877 Oct.15,15 1 Year
3. Amplifier Agilent 8449B 3008A02495 | Apr.24,16 1 Year
4. RF Cable Hubersuhner | SUCOFLEX104 274094/4 Apr.24,16 1 Year

5. Horn Antenna ETS 3116 00060089 Oct.15,15 1 Year

6. Test Software AUDIX e3 6.2009-5-21a(n)| N/A N/A

Note: N/A means Not applicable.

Audix Technology (Shenzhen) Co., Ltd.
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4.2.Block Diagram of Test Setup
For frequency range 30MHz-1000MHz

Semi-anechoic 3m Chamber

3m

TURN TABLE
2.0m(L)*1.0m(W)*0.8m(H) ___, || (FIBRE GLASS)

Combining Network —H AMP [HSpectrum — PC System
AnalABSORBER
I

Receiver

For frequency range 1GHz-25GHz

Semi-anechoic 3m Chamber

ANTENNA ELEVATION VARIES FROM | TO 4 METERS
Remark: If necessary, The antenna rise and fall from 1 to 4 meters.

B 3m
h (Reference Point)

1.0m(L)*1.0m(W)*1.5m(H)—{| TURN TABLE L 5m
ABSORBER (Styrene) '
(30cm maximum)
3
(30cm)
- —r

AMP | [Spectrum Analyzer| | PC System

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16163
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4.3 Radiated Emission Limit

4.3.1.15.247&209 limits

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000 3 74.0 dB(1V)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level pV/m

(2) The smaller limit shall apply at the cross point between two frequency bands.
(3) Distance is the distance in meters between the measuring instrument, antenna
and the closest point of any part of the device or system.

4.3.2.15.205 Restricted bands of operation

MHz MHz MHz GHz
0.090-0.110 16.42 - 16.423 399.9 - 410 4.5-5.15
10.495 - 0.505 16.69475 - 16.69525 608 - 614 535-5.46

2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-85
4.17725 - 4.17775 37.5-38.25 1435 - 1626.5 9.0-92
4.20725 - 420775 73-74.6 1645.5 - 1646.5 93-95
6.215-6.218 74.8-752 1660 - 1710 10.6 - 12.7
6.26775 - 6.26825 108 - 121.94 1718.8-1722.2 13.25-13.4
6.31175-6.31225 123 - 138 2200 - 2300 14.47 - 145
8.291 -8.294 1499 - 150.05 2310 -2390 15.35-162
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29-12.293 16772 -173.2 3332 -3339 312-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43 -36.5
12.57675 - 12.57725 322-3354 3600 - 4400 A

All the emissions appearing within 15.205 restricted frequency bands shall not exceed the limits
shown in 15.209, all the other emissions shall be at least 20dB below the fundamental emissions
or comply with 15.209 limits.

4.4.EUT Configuration on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.

4.4.1.1P STB (EUT)

Model Number : SP-110
Serial Number : N/A

4.4.2. Support Equipment: As Tested Supporting System Details, in Section 2.2.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16163
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4.5.0perating Condition of EUT

4.5.1. Setup the EUT and simulator as shown as Section 4.2.
4.5.2. Turn on the power of all equipments.
4.5.3. Let EUT work in Tx(WiFi 2.4GHz) mode

4.6.Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above ground for
frequency 30MHz~1000MHz, 1.5 meter high above ground for frequency above 1GHz and put
the absorbing with 2.4m(L)*2.4m(W)*0.3m(H) on the ground. The turn table can rotate 360
degrees to determine the position of the maximum emission level. Power on the EUT and let it
working in test mode, then test it. EUT is set 3 meters away from the receiving antenna, which is
mounted on a antenna tower. The antenna can be moved up and down between 1 meter and 4
meters to find out the maximum emission level. Broadband antenna (calibrated bilog antenna) is
used as receiving antenna for frequency 30MHz~1000MHz, and the Horm antenna is used as
receiving antenna for frequency above 1GHz. Both horizontal and vertical polarization of the
antenna are set on test.

This test was performed with EUT in X, Y, Z position, and the worse case was found when EUT
in X position as test photo indicated.

The bandwidth of the EMI test receiver (R&S ESVS10) is set at 120kHz for frequency range
from 30MHz to 1000 MHz.

The bandwidth of the Spectrum’s VBW is set at 3MHz and RBW is set at 1IMHz for peak
emissions measurement above 1GHz and 1MHz RBW, 10Hz VBW for average emissions
measure above 1GHz

The frequency range from 30MHz to 10™ harmonic (25GHz) are checked. and no any
emissions were found from 18GHz to 25GHz, So the radiated emissions from 18GHz
to 25GHz were not record.

4.7.Radiated Emission Test Results
PASS.

All the emissions from 30MHz to 25 GHz were comply with 15.209 limits.

Note: For emissions above 1GHz, if peak level comply with average limit, then the average
level is deemed to comply with average limit.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16163
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Duty cycle
Rgilent Spectrum Analyzed - Swept 54
fiF T SEE N T T LI AW Al 2T, M08
[Center Freq 2.437000000 GHz Faes o Pieg Typs: Log-Pwr Ak} 2345 6 FRASMENCY
= .:_:. rng:rres ~un i
|F|:;':E|In:i::u * #Aren:30 4B Pl MM
Auto Tune
Raf Offeet 11.5 dB
10 dBidiv  Ref 25.00 dBm
Log
Center Freq
150 2 437000000 GHz
500

StartFreq
2437000000 GHz

150

Stop Freq
2.437000000 GHz

a0
w0 CF Step
100.000 kHz
At htan

450
A5 1 Ffeq Offset
OHz

4.0

Center 2437000000 GHz
Res BW 100 kHz

k23

#VEW 100 kHz

Span0Hz
Sweep 100.0 ms (1001 pts)

BTATUS

Note: The Duty Cycle is close to 100%.
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Frequency: 30MHz~1GHz

Data;

i1 File: E52016 Report DataHiHybroad Vision'ACS1600698-RF.EMG (2)
o Lovel (dBuvim)

Date: 2016-05-21

FCC PART 15 C (3M)

0 30 224, 418, 612, 806. 1000
Frequency (MHz)
Jite no. : 3w Chamber Data no. 1
Dis. / Ant. : 3m 2015 CBLE11ED 35375 int. pol. : HORIZONTAL
Limit FCC PART 15 C (3M)
Emv. / Ins. @ 19.3%C/52% Engineer THOMAE
EUT : IP STE M/N:SP-110
Power rating : DC 12V Adapter Input AC 120V/60Hz
Test Mode : TX Mode
mnt.  Cable Emission
No. Freg. Factor Loss — Reading  Level Limits Margin Remark
(MHz) (dB/m) (dB)  (dBuV)  (dBuV/ml (dBu¥/m) (dB)
1 31.940 19.06 0.71 5.14 24.91 40.00  15.08 Qr
2 206.540 10.73  2.00  16.36 29.039 43.50  14.41 aQr
3 272.500 14.05 2.25  18.43 34.73 26,00  11.27 QF
4 321.000 14.78  Z.48  15.36 32.62 46.00  13.38 13
5 261.650 17.82  3.08 6.81 29.71 46.00  16.23 Qr
6 548.950 18.84 3.33 9.24 31.47 26.00  14.53 QF

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
The emission levels that are 20dE below the official

limit are not reported.

Data: 2
Level (dBuVim)
80

40

12016 Report Data'HHybroad Vision'ACS 1600698-RF.EMG (2)
Date: 2016.05.21

FCC PART 15 C (3M)

“ﬂ[l 224, 4118, 612, 806. 1000
Frequency (MHz)
Site no. 3m Chamber Data no. 2
Dis. / Ant. Zm 2015 CBLE112D 35375 Ant. pol. : VERTICAL
Limit FCC PART 15 C (3M)
Env. / Ins. 19.3%C/52% Engineer THOMAX
EUT IF STB  W/H:SP-110
Power rating : DC 12V Adapter Input AC 120V/60Hz
Test Node TX Mode
nt.  Cable Emission
No. Freg. Factor Loss Reading  Level Limits Margin Remark
(MHz) (dB/m) (dB)  (dBuV)  (dBuV/m| (dBuV/m) (dB)
1 34.400 17.20  0.73  16.06 33.939 40.00 6.01 Qr
2 209.450 10.79  2.01  19.70 32.50 43.50  11.00 aQr
3 277.350 13.96 2.27 15.03 31.26 26,00  14.74 QF
4 553.800 15.85  3.41 9.42 31,71 46.00  14.29 13
5 621.700 19.47 3.73 a.90 33.10 46.00  12.90 Qr
6 830.250 21.37  4.86 6.37 32.60 26,00  13.40 QF
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.

The emission levels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Frequency: 1GHz~18GHz

Level (dBuVim)

1 Date: 2016-07-26 Time: 13:16:13

120Level (aBuVm) Date: 2016-07-26 Time: 13:16:15
110 110
90| 90|
FCC PART 15C PEAK FCEC PART |15 PEAK
70| 70|
FCEC PART 15C AV

50 50|
30 30
10) 10)

4000 6800. 9600, 12400. 15200, 18000 4000 6800, 9600, 12400, 15200. 18000

Frequency (MHz) ncy (MHz)

Site no. : RF Chanber Data no. : 1 Site no. : RF Chamber Data no, : 2

Dis. / Ant. & 3m_ 2015 3116-4877 fnt. pol. : VERTICAL Dis. / Ant. : 3n 2015 3115-487T dnt. pol. : VERTICAL

Lini : FCC PART 15C PEAK 101, 2kPa Linit : FCC PART 15C PEAK : 101, 2kFa

Env. / Ins 22, 6+C/51, 2% Engineer : Leo-Li Env. / Ins. : 22.64C/B1.2% Engineer : Leo-Li

ENT : IP STB I/H:SP-110 EUT : IP STB W/N:SP-110

Fower rating : DC 12V From Adapter Input AC 120V/60Hz Power rating : DC 12V From Adapter Input AC 120V/60Hz

Test Mode  : IEEES0Z.11b 2412MHz Tx Test Mode  : IEEES0Z.11b 2412MHz Tx

Ant.  Cable 4P Enission

Ho. Freq. Factor Loss Reading factor Lewvel Limits Margin Remark
(MHz) (dB/m) (dB) (dBuv) (dB) (dBuV/m) (dBu¥/m)  (dB)

1 4824.00 33,15 LL.7T 43.80  35.68 53.04 54. 00 0. 96
2 4824.00 33.15 11.77  42.55 35.63  51.79  74.00 22.21

Average

Remarks: 1. Emission Levels Antenna Factor + Cable Loss + Reading
—inp Factor

2. The emission lewvels that are 2048 below the official
limit are not reported.
4 Date: 2016-07-26 Time: 13:18:48 4 Date: 2016-07-26 Time: 13:18:50
110 110
20 90
ART|15C PEAK PART|15C PEAK
70 70
FCC PART 15C AV
50 50
30 30|
10) 10)
4000 6800. 9600. 12400. 15200. 18000 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz) Frequency (MHz)
Site no. : RF Chanber Datano. : 3 Site no. : RF Chamber Data no. : 4
Dis. / Ant. : 3m_ 2015 3115-4877 Ant. pol. : HORTIONTAL Dic. / &nt. : 3n 2015 3115-487T nt. pol. : HORTIONTAL
Linmit : FCC PART 15C PEAK Pre : 101, 2kPa Linit : FCC PART 15C PEAK : 101 2kPa
Env. / Ins. @ 22,6+C/51.2% Engineer : Leoli Env. / Ins. : 22, 64C/51.2% Engineer : Leo-Li
ENT : IP ST W/H:SP-110 EUT : IP STE W/N:SP-110

Power rating : DC 12V From Adapter Input AC 120¥/60Hz Power rating : DC 12V From Adapter Input AC 120V/60Hz
Test Mode : IEEES02. 11b 2412MHz Tx Test Node : IEEES02. 11b 2412MHz Tx

int. Cable A
g Factor Loss Reading factor Linits Margin Remark

Enmission
Fre: Lewel
(MHz)  (dB/m) (dB)  (dBu¥) (dB)  (dBuV/m) (dBu¥/m) (dB)

Ho.

1 4824.00 33.15 11.77  44.20 35.68  53.44  54.00 0.56 Average
2 482400 3315 11.77 44. 59  35.638 B3.83 T4.00  20.17  Peak

Remarks: 1. Emission Level= dntenna Factor + Cable Loss + Reading
—imp Factor

The emission lewels that are 20dB below the official

linit are not reported.

o
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4apLevel (4Buvm) Date: 2016-07-26 Time: 13:26:19 1201€vel {4BuVm) Date: 2016-07-26 Time: 13:27:47
110] 110
20| 2
FCC PART 15C PEAK FCC PART [15C PEAK
70j 70
u w W
304 30
10| 10
1000 1600. 2200, 2800 3400. 4000 1000 1600. 2200, 2800, 3400. 4000
Frequency (MHz) ncy (MHz)
Site no. : RF Chanber Data no. : § Site no. : RF Chamber Data no. : 6
Dis. / Ant. : 3m 2016 3115-4877 Ant. pol. : HORTZONTAL Dis. / dnt. : 3m 2015 3115-487T Ant. pol. : VERTICAL
Limit : FCC PART 16C PEAK Pre : 101. 2kPa Limit : FCC PART 15C PE&K Pre : 101.2kPa
Env. / Ins. : 22.64C/51.2% Engineer : Leo-Li Env. / Ins. : 22.6#C/51.2% Engineer : Leo-Li
E0T : IP STB W/N:SP-110 EOT : IP STB M/N:SP-110
Power rating : DC 12V From Adapter Imput AC 120¥/60Hz Power rating : DC 12¥ From Adapter Inpart AC 120V/60Hz
Test Made ~ : IEEES02. 11b 2d12MHz Tx Test Mode  : IEEESOZ. 11b 2d12MHzr Tx
dnt. Cable ANP Enmission dnt. Cable AP Enmission
No. Freq. Factor Loss Reading factor level  Linits Margin Remark Wo. Freq. Factor Loss Reading factor Level  Limits Margin Remark
(Hz) (dB/m) (dB)  {(dBu¥) (dB)  (dEaV/m) (dBu¥/m) (dB)} (MHz) (dB/m} (dB)  {(dBu¥) (4B}  (dBuV/m) (dBu¥/m) (dB)
1 2412.00 2829 8,35 100.74 36,39 100.99  T4.00 -26.99 Peak 1 241200 28.29 8,35 0A.10 3639  96.36  T4.00 -22.35 Peak
Remarks: 1. Emission Level= Anterma Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—inp Factor —inp Factor
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
limit are not reported. linit are not reported.
. Date: 2016.07-26 Time: 13:47:12 42gLevel (dBuVim) Date: 2016.07-26 Time: 13:50:27
110| 110|
90| 90|
FCC PART|15C PEAK FCC PART 15C PEAK
70) 70
o W s WMW W
304 30
10 10
1000 1600. 0, 2800, 3400, 4000 1000 1600, 2200, 2800, 3400. 4000
Frequency (MHz) ncy (MHz)
Site no. : RF Chanber Data no, @ 11 Site no. : RF Chamber Data no, : 12
Dis. / Ant. : 3m_ 2015 3116-4877 fnt. pol. : HORTZONTAL Dis. / hnt. ¢ 3m 2015 3115-4877 dnt. pol. : VERTICAL
Linit : FOC PART 1EC PEAK Pre 101. 2kPa Linit : FCC PART 15C PEAK Pre 101. ZkPa
Env. / Ins. : 22,6+C/E1, 2K Enginesr : Leo-li Env. / Ins. @ 22, 64C/B1.2% Engineer : Leo-Li
ENT : IF STB WH:SP-110 EUT : IF ST W/N:SP-110
Fower rating : DC_13V From Adapter Input AC 120V/60Hz Power rating : DC 12V From Adapter Input AC 120V/60Hz
Test Mode  : IEEES02.11b 243TMHz Tx Test Mode  : IEEES0Z. 11b 243TMHz Tx
Ant,  Cable AMP  Enission int.  Cable AP Enission
No. Freq, Factor Loss Reading factor level  Linits Margin Remark Wo. Freq, Factor Loss Reading factor Level  Linits Margin Remark
(MHz) (dB/m) (dB)  {(dBu¥) (dB)  (dBuV/m) (dBu¥/m) (dB} (MHz} {(dB/m} (dB)  {(dBu¥) (dB)  (dBuV/m} {(dBu¥/m) (dB}
1 2437.00 28,32 8.38  00.20 36.38  99.52  T4.00 -26.52 Peak 1 2437.00 28.32 8.38 04,85 36,38  86.2T  T4.00 -21.27 Peak
Remarks: 1. Emission Level= Anterma Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—Anp Factor —inp Factor
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
limit are not reported. linit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16163



AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: 2AGUQ-SP-110 page 4-9

4apLevel (4Buvm) Date: 2016-07-26 Time: 13:53:18 1201€vel {4BuVm) Date: 2016-07-26 Time: 13:53:20
110] 110
20| 2
FCC PART 15C PEAK FCC PART [15C PEAK
70j 70
FCC PART 15C AV

504 50
304 30
10| 10

4000 6800. 9600, 12400. 15200, 18000 4000 6800, 9600 12400 15200. 18000

Frequency (MHz) cy (MHz)

Site no. : RF Chanbe: Data no. : 13 Site no. : RF Chambe Data no. : 14

Dis. / Ant. : 3m 2EI15 31165-4877 Ant. pol. : VERTICAL Dis. / dnt. : 3m 2015 3115 48TT Ant. pol. : VERTICAL

Limit : FCC PART 16C PEAK Pre : 101. 2kPa Limit : FCC PART 15C PE&K Pre : 101.2kPa

Env. / Ins. : 22.64C/51.2% Engineer : Leo-Li Env. / Ins. : 22.6#C/51.2% Engineer : Leo-Li

0T H IP STE WN:SF*]ID EOT H IP STE WN:SP*MD

Power rating : From Adapter Input AC 120V¥/60Hz Power rating : From Adapter Input AC 120V/60Hz

Tor Mode S Texzeoz 1b Beaims T Terr Mome S | TEREs0z 170 24oHmE Ta

dnt. Cable AP Enmission
Wo. Freq. Factor Loss Reading factor Level  Limits Margin Remark

(MHz)} (dB/m) (4B} {dBu¥) (dB) (dBuV/m) (dBu¥/m) (dB)

1 4874.00 33.25 11.80 4d. 10 36. A9 63.46 54, 00 0.64  Average
2 48T4.00 33.26 11, 40.02 35,69 40. 38 T4.00 24.62 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
=imp Factor

2. The emission levels that are 20dB below the official
linit are not reported.
. Date: 2016-07-26 Time: 13:56:30 12gLevel (dBuVim) Date: 2016-07-26 Time: 13:56:52
110] 110
90| 90
FCC PART|15C PEAK FCC PART|15C PEAK
70) 70
FCC PART 15C AV

504 50
304 30
10 10

4000 6800. 9600, 12400. 15200, 18000 4000 6800, 9600, 12400, 15200. 18000

Frequency (MHz) ey (MHz)

Site no. : RF Chanber Data no, ¢ 15 Site no. : RF Chamber Data no. : 16

Dis. / Awt. : 3m 2015 3115-4877 Ant. pol. : HORTIONTAL Dis. / dnt. : 3m 2015 3115-4877 imt. pol. : HORTIONTAL

Linit : FCC PART 15c PEAK Pre 101. 2kPa Linit : FCC PART 15C PEAK Pre 101, ZkPa

Env. / Ins. : 22,6%C/51. Engineer : Leo-Li Env. / Ins. @ 22.6%C/B1.2% Engineer : Leo-Li

ET : IP STB Wn SF 1o EUT i IP STE W SP-110

Power rating : DC 12V From Adapter Input AC 120V/60Hz FPower rating : DC 12V From Adapter Input AC 120V/60Hz

Test Mode  : IEEES02.11b 243TMHz Tx Test Mode  : IEEES0Z. 11b 243TMHz Tx

int.  Cable AP Enission
Ho. Freq, Factor Loss Reading factor Lewel  Limits Margin Remark
(MHz} (dB/m) (dB) {dBu¥) (dB) (dBuV/m} (dBu¥/m) (dB}

1 4874.00 33.25 11.80 43.35 36,80 B2.71 54, 00 1.20  Average
2 48T4.00 33.26 11.80 44,07 36,89 53.43 T4.00  20.57 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp Factor

The emission levels that are 20dB below the official
limit are not reported,

~
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4apLevel (4Buvm) Date: 2016-07-26 Time: 14:00:08 1201€vel {4BuVm) Date: 2016-07-26 Time: 14:00:57
110] 110
20| 2
FCC PART 15C PEAK FCC PART [15C PEAK
70j 70
FCC PART 15C AV

504 50
304 30
10| 10

4000 6800. 9600, 12400. 15200, 18000 4000 6800, 9600 12400 15200. 18000

Frequency (MHz) cy (MHz)

Site no. : RF Chanbe: Data no. : 17 Site no. : RF Chambe Data no. : 18

Dis. / Ant. : 3m 2EI15 31165-4877 Ant. pol. : HORTZONTAL Dis. / dnt. : 3m 2015 3115 48TT Ant. pol. : HORIZONTAL

Limit : FCC PART 16C PEAK Pre : 101. 2kPa Limit : FCC PART 15C PE&K Pre : 101.2kPa

Env. / Ins. : 22.64C/51.2% Engineer : Leo-Li Env. / Ins. : 22.6#C/51.2% Engineer : Leo-Li

0T H IP STE WN:SF*]ID EOT H IP STE WN:SP*MD

Power rating : From Adapter Input AC 120¥/60Hz Power rating : From Adapter Input AC 120V/60Hz

Tor Mode S Texzeoz |p Sesonms T Terr Mome S | TEREs0z 170 S4sme Ta

dnt. Cable AP Enmission
Wo. Freq. Factor Loss Reading factor Level  Limits Margin Remark

(MHz)} (dB/m) (4B} {dBu¥) (dB) (dBuV/m) (dBu¥/m) (dB)

1 4824.00 33.35 11.83 43,85  36.70 63,33 54, 00 0.67 Average
2 402400 33.535 11, 43,18  36.70 f2. A T4.00 21.34 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
=imp Factor

2. The emission levels that are 20dB below the official
linit are not reported.
. Date: 2016-07-26 Time: 14:03:36 12gLevel (dBuVim) Date: 2016-07-26 Time: 14:03:39
110] 110
90| 90
FCC PART|15C PEAK FCC PART|15C PEAK
70) 70
FCC PART 15C AV

504 50
304 30
10 10

4000 6800. 9600, 12400. 15200, 18000 4000 6800, 9600, 12400, 15200. 18000

Frequency (MHz) ey (MHz)

Site no. : RF Chanber Data no, @ 19 Site no. : RF Chamber Data no, : 20

Dis. / Awt. : 3m 2015 3115-4877 Ant. pol. : VERTICAL Dis. / dnt. : 3m 2015 3115-4877 imt. pol. : VERTICAL

Linit : FCC PART 15c PEAK Pre 101. 2kPa Linit : FCC PART 15C PEAK Pre 101. ZkPa

Env. / Ins. : 22,6%C/51. Engineer : Leo-Li Env. / Ins. @ 22.6%C/B1.2% Engineer : Leo-Li

ET : IP STB Wn SF 1o EUT i IP STE W SP-110

Power rating : DC 12V From Adapter Input AC 120V/60Hz FPower rating : DC 12V From Adapter Input AC 120V/60Hz

Test Mode  : IEEES02.11b 2462MHz Tx Test Mode  : IEEES0Z. 11b 2462MHz Tx

int.  Cable AP Enission
Wo. Freq, Factor Loss Reading factor Lewel its Margin Remark

v Lin:
(MHz} (dB/m) (dB) {dBu¥) (dB) (dBuV/m} (dBu¥/m) (dB}

1 4524.00 33.35 11,83 43.52 36,70 53.00 54, 00 1.00  Average
2 402400 33.35 11.83 37138 35,70 48. 87 T4.00  27.13  Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp Factor
2. The emission levels that are 20dB below the official
limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16163
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4apLevel (4Buvm) Date: 2016-07-26 Time: 14:07:17 1201€vel {4BuVm) Date: 2016-07-26 Time: 14:08:49
110] 110
20| 2
FCC PART 15C PEAK FCC PART [15C PEAK
70j 70
5OWW W EOM W
304 30
10 10
1000 1600. 2200, 2800 3400. 4000 1000 1600. 2200, 2800, 3400. 4000
Frequency (MHz) ncy (MHz)
Site no. : RF Chanber Data na. : 21 Site no. : RF Chamber Data no. : 22
Dis. / Ant. : 3m 2015 3116-4877 fnt. pol. : VERTICAL Dis. / dnt. : 3m 2015 3115-4877 nt. pol. : HORIZONTAL
Linit : FOC PART 16C PEAK Pre : 101. 2kPa Limit : FCC PART 15C PEEK Pre : 101.2kPa
Env. / Ins. : 20.64C/51. 2% Engineer : Leo-li Env. / Ins. : 22.64C/51.2% Engineer : Leo-Li
ENT : IP STE WH:SP-110 EUT : IP STE W/N:SP-110
Power rating : DC_12V From Adapter Input AC 120V/60Hz Power_rating : DC 12V From Adapter Input AC 1207/60Hz
Test Made ~ : IEEES0Z. 11b 2d62MHz Tx Test Mode  : IEEESOZ. 11b 2d62MHzr Tx
dnt. Cable ANP Enmission dnt. Cable AP Enmission
No. Freq. Factor Loss Reading factor level  Linits Margin Remark Wo. Freq. Factor Loss Reading factor Level  Limits Margin Remark
(Hz) (dB/m) (dB)  {(dBu¥) (dB)  (dEaV/m) (dBu¥/m) (dB)} (MHz) (dB/m} (dB)  {(dBu¥) (4B}  (dBuV/m) (dBu¥/m) (dB)
1 2462.00 28,35 B.40 04,8 36,38 95.21  T4.00 -21.21 Peak 1 2462.00 28.35 8.40  098.24 3638  99.61  T4.00 -26.61 FPeak
Remarks: 1. Emission Level= Anterma Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—inp Factor —inp Factor
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
linit are not reported. Llinit are not reported.
. Date: 2016-07-26 Time: 15:04:31 12gLevel (dBuVim) Date: 2016-07-26 Time: 15:04:33
110] 110
90| 90
FCC PART|15C PEAK FCC PART|15C PEAK
70) 70
FCC PART 15C AV
504 50
304 30
10 10
4000 6800. 9600, 12400. 15200, 18000 4000 6800, 12400, 15200. 18000
Frequency (MHz) ncy (MHz)
Site no. : RF Chanber Data no, @ 27 Site no. : RF Chamber Data no, : 28
Dis. / Ant. : 3m_ 2015 3116-4877 Ant. pol. : VERTICAL Dis. / hnt. ¢ 3m 2015 3115-4877 dnt. pol. : VERTICAL
Linit : FOC PART 1EC PEAK Pre 101. 2kPa Linit : FCC PART 15C PEAK Pre 101. ZkPa
Env. / Ins. : 22,6+C/E1, 2K Enginesr : Leo-li Env. / Ins. @ 22, 64C/B1.2% Engineer : Leo-Li
ENT : IF STB WH:SP-110 EUT : IF ST W/N:SP-110
Fower rating : DC_13V From Adapter Input AC 120V/60Hz Power rating : DC 12V From Adapter Input AC 120V/60Hz
Test Mode  : IEEES02.1lg 2412MHz Tx Test Mode  : IEEESDZ. 11g 2412MHz Tx

Ant. Cahle NP Emission
No. Freq. Factor Loss Reading factor Lewvel Limits Margin Remark
(MHz} (dB/m) (dB) {dBu¥) (dB) (dBuV/m} (dBu¥/m) (dB}

1 d4824.00 33,15 L1197 34.75 35,68 43.80 64.00  10.01  Average
2 4824.00 33.18 1.7 3T.82 35,68 48. 86 T4.00  27.14  Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp Factor

The emission levels that are 20dB below the official
limit are not reported,

~

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16163
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4apLevel (4Buvm) Date: 2016-07-26 Time: 15:10:13 1201€vel {4BuVm) Date: 2016-07-26 Time: 15:10:15
110 110
20 90

FCC PART 15C PEAK FCC PART [15C PEAK
70 70

FCC PART 15C AV

50| 50| Z
304 30
10 10
4000 6800. 9600, 1 15200, 18000 4000 6800, 9600 12400 15200. 18000
Frequency (MHz) ncy (MHz)
Site no. : RF Chanber Data na. : 29 Site no. : RF Chamber Data no. : 30
Dis. / Ant 3m 2015 3115-4877 Ant. pol. : HORTZONTAL Dis. / nt. : 3m 2015 3115-4877 nt. pol. : HORIZONTAL
Linit : FOC PART 16C PEAK Pre : 101, 2kPa Limit : FCC PART 15C PEEK Pre : 101.2kPa
Env. / Ins. : 20.64C/51. 2% Engineer : Leo-li Env. / Ins. : 22.64C/51.2% Engineer : Leo-Li
ENT : IP STB W/N:SP-110 EUT : IP STB W/N:SP-110
Power rating : DC_12V From Adapter Input AC 120¥/60Hz Power_rating : DC 12V From Adapter Input AC 1207/60Hz
Test Made ~ : IEEES02. 1lg 2d12MHz Tx Test Mode  : IEEES0Z. 11g 2d12MHzr Tx
dnt. Cable AP Enmission
Wo. Freq. Factor Loss Reading factor Leve Linits Margin Remark
(MHz)} (dB/m) (4B} {dBu¥) (dB) (dBuV/m) (dBu¥/m) (dB)
1 482400 33.15 1177  3T.44 36,68  46.65 54,00 T.32  Average
2 d4824.00 35316 1. 38,56 36,68  d47.79 7400 26,21 FPeak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-inp Factor
2. The emission levels that are 20dB below the official
linit are not reported.
. Date: 2016-07-26 Time: 15:13:00 12gLevel (dBuVim) Date: 2016-07-26 Time: 15:14:24
110] T 110
1
90| 90
FCC PART|15C PEAK FCC PART|15C PEAK
70) 70
e
th 50
304 30
10 10
1000 1600. 0, 2800, 3400, 4000 1000 1600, 2800, 3400. 4000
Frequency (MHz) ey (MHz)
Site no. : RF Chanber Data no, @ 31 Site no. : RF Chamber Data no, : 32
Dis. / Awt. : 3m 2015 3115-4877 Ant. pol. : HORTIONTAL Dis. / dnt. : 3m 2015 3115-4877 imt. pol. : VERTICAL
Linit : FOC PART 1EC PEAK Pre 101. 2kPa Linit : FCC PART 15C PEAK Pre 101. ZkPa
Env. / Ins. : 22,6%C/51.2% Engineer : Leo-Li Env. / Ins. @ 22.6%C/B1.2% Engineer : Leo-Li
ET : IP STB MW/N:3P-110 EUT : IP STB WN:SP-110
Power rating : DC 12V From Adapter Input AC 120V/60Hz FPower rating : DC 12V From Adapter Input AC 120V/60Hz
Test Mode  : IEEES02.1lg 2412MHz Tx Test Mode  : IEEESDZ. 11g 2412MHz Tx
Ant,  Cable AMP  Enission int.  Cable AP Enission
No. Freq. Factor Loss Reading factor Level  Limits Margin Remark Ho. Freq, Factor Loss Reading factor Lewel  Limits Margin Remark
(Hz) (dB/m) (dB)  (dBu¥) (dB)  (dBuV/m) (dBu¥/m) (dB} (MHz) (dB/m) (dB)  (dBu¥) (dB)  (dBuV/m} (dBu¥/m) (dB}
1 2412.00 28,29 835 106.13 36.39 10638  74.00 -31.38 Peak 1 2412.00 28.29 835 08,61 36,39  59.86  T4.00 -26.86 Peak
Remarks: 1. Emission Level= Anterma Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
~inp Factor ~inp Factor
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
linit are not reported. linit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16163
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FCC ID: 2AGUQ-SP-110

AUDIX Technology (Shenzhen) Co., Ltd.
page 4-13

4apLevel (4Buvm) Date: 2016-07-26 Time: 15:37:02 1201€vel {4BuVm) Date: 2016-07-26 Time: 15:38:25
110 1 110
1
20 90
FCC PART 15C PEAK FCC PART [15C PEAK
70 70
Wt e sior]
50,\W 50
[l

30 30
10| 10

1000 1600. 2200. 2800 3400. 4000 1000 1600. 2200. 2800. 3400 4000

Frequency (MHz) ncy (MHz)

Site no. : RF Chanber Data no. : 37 Site no. : RF Chamber Data no. : 38

Dis. / Ant. : 3m 2016 3115-4877 Ant. pol. : HORTZONTAL Dis. / dnt. : 3m 2015 3115-487T Ant. pol. : VERTICAL

Limit : FCC PART 16C PEAK Pre : 101. 2kPa Limit : FCC PART 15C PE&K Pre : 101.2kPa

Env. / Ins. : 22.64C/51.2% Engineer : Leo-Li Env. / Ins. : 22.6#C/51.2% Engineer : Leo-Li

E0T : IP STB W/N:SP-110 EOT : IP STB M/N:SP-110

Power rating : DC 12V From Adapter Imput AC 120¥/60Hz Power rating : DC 12¥ From Adapter Inpart AC 120V/60Hz

Test Mode  : IEEES02.1lg 2437MHz Tx Test Mode  : IEEES0Z. 11g 2437MHz Tx

dnt.  Cable ANP  Emission Ant.  Cable AP Enmission
No. Freq. Factor Loss Reading factor Level  Lindts Margin Remark Wo. Freq. Factor Loss Reading factor Lewel inits Margin Remark
Omz)  (dB/m) (dE)  (dBu¥)  (dB)  (dBuV/m) (dBu¥/n) (dE}

L:
(MHz)} (dB/m) (4B} {dBu¥) (dB) (dBuV/m) (dBu¥/m) (dB)

1 2437.00 28.32 &.38 106.A3  3A.38 106. 35 T4.00 -32.85 Peak 1 2437.00 28.32 838 98. 61 36,38 88. 05 T4.00 -24.83 Peak

Remarks: 1. Emission Level= Anterma Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—inp Factor -inp Factor
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
linit are not reported. linit are not reported.
. Date: 2016-07-26 Time: 15:40:57 12gLevel (dBuVim) Date: 2016-07-26 Time: 15:40:59
110] 110
90| 90
FCC PART|15C PEAK FCC PART|15C PEAK
70) 70
FCC PART 15C AV

504 50
304 30
10 10

4000 6800. 9600, 12400. 15200, 18000 4000 6800, 12400, 15200. 18000

Frequency (MHz) ey (MHz)

Site no. : RF Chanber Data no, @ 39 Site no. : RF Chamber Data no, : 400

Dis. / Awt. : 3m 2015 3115-4877 Ant. pol. : VERTICAL Dis. / dnt. : 3m 2015 3115-4877 imt. pol. : VERTICAL

Linit : FOC PART 1EC PEAK Pre 101. 2kPa Linit : FCC PART 15C PEAK Pre 101. ZkPa

Env. / Ins. : 22,6%C/51.2% Engineer : Leo-Li Env. / Ins. @ 22.6%C/B1.2% Engineer : Leo-Li

ET : IP STB MW/N:3P-110 EUT : IP STB WN:SP-110

Power rating : DC 12V From Adapter Input AC 120V/60Hz FPower rating : DC 12V From Adapter Input AC 120V/60Hz

Test Mode  : IEEES02.1lg 243TMHz Tx Test Mode  : IEEESDZ. 11g 243TMHz Tx

Ant. Cahle NP Emission
No. Freq. Factor Loss Reading factor Lewvel Limits Margin Remark
(MHz} (dB/m) (dB) {dBu¥) (dB) (dBuV/m} (dBu¥/m) (dB}

1 4874.00 33.25 11.80 34.04 35,60
2 48T4.00 33.26

43.40 564.00 10,60  Average
1180 36,31 35,60 44. 67 T4.00 28,33 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp Factor
2. The emission levels that are 20dB below the official
limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16163
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FCC ID: 2AGUQ-SP-110

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-14

4apkevel (dBuVim)

Date: 2016-07-26 Time: 15:42:31

110]
90]
FCC PART 15C PEAK

70]
50]
30]
10}

4000 6800. 9600. 12 15200. 18000

Frequency (MHz)

Site no. : RF Chanber Data no. : 4l

Dis. / Ant. : 3m 2015 3115-4877 Ant. pol. : HORTZONTAL

Linit : FCC PART 15C PEAK Pre : 101 2kPa

Env. / Ins 22, 64C/51. 2% Engineer : Leo-li

120leEVel (4BUVm)

Date: 2016-07-26 Time: 15:42:34

Power rating :
Test Mode

DC_12V From Adapter Input AC 1207/60Hz
: IEEE802. 11z 243TMHz Tx

Date: 2016-07-26 Time: 15:50:06

90|

FCC PART 15C PEAK

70|

50|

30|

Fower rating :

Test Mode

6800. 9600, 12400. 15200, 18000
Frequency (MHz)

: RF Chamber Data no. @ 43

: 3m 2016 3116-4877 Ant. pol. : HORTZONTAL
: FCC PART 16C PEAK Pre 101. 2kPa

3 22, 6#C/B1. 2% Enginesr : Leo-Li

: IP STB W/N:3P-110

DC 12V From Adapter Input AC 120%/60Hz

: IEEES02. 11g 2462MHz Tx

110
90
FCC PART 15C PEAK
70
FCC PART 15C AV
50 2
30
10)
4000 6800. 9600. 12400 15200. 18000
ncy (MHz)
Site no. : RF Chamber Data no. : 42
Dis. / Ant. : 3m 2015 3115-487T 4nt. pol. : HORTIONTAL
Lindt : FCC PART 15C PEAK Pre : 101.2kFa
Env. / Ins 22, 64C/51. 2% Engineer : Leo-Li

Power rating : DC 12¥ From Adapter Inpart AC 120V/60Hz
Test Mode  : IEEES0Z. 11g 2437MHz Tx
Ant.  Cable AP Enmission
Wo. Freq. Factor Loss FReading factor Level  Limits Margin Remark
Mz} (dB/m) (dB) (dBu¥)  (dB)  (dBuW/m) (dBu¥/m) (dE)
1 4874.00 33,25 11.80  37.23 35,69  46.50  54.00 T.4l Average
2 487400 33.25 11.80  3T.04 3660  47.30 TL.00 26,70 Feak
Remarks: 1. Emission Level= intemna Factor + Cable Loss + Reading

=imp Factor

2. The emission levels that are 20dB below the official
Linit are not reported.
1zgLevel (4BuVm) Date: 2016-07-26 Time: 15:50:03
110
20
FCC PART|15C PEAK
70
FCC PART 15C AV

50
30
10)

1000 6800, 12400. 15200. 18000

ncy (MHz)

Site mo. Chanber Data no. : 44

Dis. / hnt 3m_ 2015 3115-4377 nt. pol. : HORTIONTAL

Linit : FCC PART 1BC PEAK Pre 101. 2kPa

Env. / Ins 22, 6+C/E1, 2% Engineer : Leo-Li

E0T : IP STE W/N:SP-110

Power rating : DC 12¥ From Adapter Input AC 120V/60Hz

Test Mode

: IEEEG&0Z. 11g 2462MHz Tx

Ant. Cahle NP Emission
No. Freq. Factor Loss Reading factor Lewvel Limits
(MHz} (dB/m) (dB) {dBu¥) (dB) (dBu¥/m)  (dBu¥/m)

Margin Remark
(dB)

1 4524.00 33.35 11,83 36.76 35,70 45.24 54, 00
2 402400 33.35 11.83 37138 35.T0 48. 84 T4. 00

8.6  Average
2T.16  Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

—imp Factor

~

limit are not reported,

The emission levels that are 20dB below the official

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F16163
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4apLevel (4Buvm) Date: 2016-07-26 Time: 15:51:28 1201€vel {4BuVm) Date: 2016-07-26 Time: 15:51:30
110] 110
20| 2
FCC PART 15C PEAK FCC PART [15C PEAK
70j 70
FCC PART 15C AV
504 50
304 30
10| 10
4000 6800. 9600, 12400. 15200, 18000 4000 6800, 9600 12400 15200. 18000
Frequency (MHz) ncy (MHz)
Site no. : RF Chanber Data no. : 45 Site no. : RF Chamber Data no. : 46
Dis. / Ant. : 3m 2016 3115-4877 Ant. pol. : VERTICAL Dis. / dnt. : 3m 2015 3115-487T Ant. pol. : VERTICAL
Limit : FCC PART 16C PEAK Pre : 101. 2kPa Limit : FCC PART 15C PE&K Pre : 101.2kPa
Env. / Ins. : 22.64C/51.2% Engineer : Leo-Li Env. / Ins. : 22.6#C/51.2% Engineer : Leo-Li
E0T : IP STB W/N:SP-110 EOT : IP STB M/N:SP-110
Power rating : DC 12V From Adapter Input AC 120¥/60Hz Power rating : DC 12¥ From Adapter Inpart AC 120V/60Hz
Test Made ~ : IEEES0Z. 1lg 2d62MHz Tx Test Mode  : IEEESOZ. 11g 2d62MHzr Tx

Ant.  Cable AP Enmission
Wo. Freq. Factor Loss FReading factor Level  Limits Margin Remark
Mz} (dB/m) (dB) (dBu¥)  (dB)  (dBuW/m) (dBu¥/m) (dE)

1 4824.00 33.35 11.83 3,11 36,70 43. 50 64.00 10.41  Average
2 402400 33.535 11, 36.65  36.70 46. 03 T4.00 27.87 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
=imp Factor

2. The emission levels that are 20dB below the official
linit are not reported.
. Date: 2016-07-26 Time: 15:59:23 12gLevel (dBuVim) Date: 2016-07-26 Time: 16:00:40
110] 110
1
1
90| 90
FCC PART|15C PEAK FCC PART|15C PEAK
70) 70
504 50
304 30
10 10
1000 1600. 0, 2800, 3400, 4000 1000 1600, 2800, 3400. 4000
Frequency (MHz) ey (MHz)
Site no. : RF Chanber Data no, @ 47 Site no. : RF Chamber Data no, : 48
Dis. / Awt. : 3m 2015 3115-4877 Ant. pol. : VERTICAL Dis. / dnt. : 3m 2015 3115-4877 imt. pol. : HORTIONTAL
Linit : FOC PART 1EC PEAK Pre 101. 2kPa Linit : FCC PART 15C PEAK Pre 101, ZkPa
Env. / Ins. : 22,6%C/51.2% Engineer : Leo-Li Env. / Ins. @ 22.6%C/B1.2% Engineer : Leo-Li
ET : IP STB MW/N:3P-110 EUT : IP STB WN:SP-110
Power rating : DC 12V From Adapter Input AC 120V/60Hz FPower rating : DC 12V From Adapter Input AC 120V/60Hz
Test Mode  : IEEES02.1lg 2462MHz Tx Test Mode  : IEEESDZ. 11g 2462MHz Tx
Ant,  Cable AMP  Enission int.  Cable AP Enission
No. Freq. Factor Loss Reading factor Level  Limits Margin Remark Ho. Freq, Factor Loss Reading factor Lewel  Limits Margin Remark
(Hz) (dB/m) (dB)  (dBu¥) (dB)  (dBuV/m) (dBu¥/m) (dB} (MHz) (dB/m) (dB)  (dBu¥) (dB)  (dBuV/m} (dBu¥/m) (dB}
1 2462.00 28,35 8.40  O7.16 36.38  OT.52  T4.00 -23.52 Peak 1 2462.00 28.35 8.40 102,51 36.38 102.8%  T4.00 -28.83 Peak
Remarks: 1. Emission Level= Anterma Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
~inp Factor —Anp Factor
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official

linit are not reported. linit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16163
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AUDIX Technology (Shenzhen) Co., Ltd.
FCC ID: 2AGUQ-SP-110

page 4-16

Level (dBuVim)

120 Date: 2016-07-26 Time: 16:15:54 120leEVel (4BUVm) Date: 2016-07-26 Time: 16:15:57
110] 110
20| 2
FCC PART 15C PEAK FCC PART 15C PEAK
70j 70
FCC PART 15C AV
504 50
304 30
10 10
4000 6800. 9600, 12400. 15200, 18000 4000 6800, 9600 12400, 15200. 18000
Frequency (MHz) ncy (MHz)
Site no. : RF Chanl Data na. : 53 Site no. : RF Chanl Data no. : 54
Dic. 7 Ant. © Gm 2016 3116-a877 Ant. pol. : VERTICAL Dis. 7 Ant. © 3m 2015 3115-4877 Ant. pol. : VERTICAL
Linit : FOC PART 16C PEAK Pre : 101. 2kPa Limit : FCC PART 15C PEEK Pre : 101.2kPa
Env. / Ins. : 20.64C/51. 2% Engineer : Leo-li Env. / Ins. : 22.64C/51.2% Engineer : Leo-Li
ENT : I smm WN:SF*]ID EUT ¢ Ip st Wu:swnn
Power rating : From Adapter Input AC 1207/60Hz Power_rating : m Adspres op AC 1201/ 60Hz
Tore Mede S | TEmEeon 1w B13D SA1oHES Tx Tere Moge S | TEREs0z: 1o H130 4150
dnt. Cable AP Enmission
Wo. Freq. Factor Loss Reading factor Level  Limits Margin Remark
(MHz)} (dB/m) (4B} {dBu¥) (dB) (dBuV/m) (dBu¥/m) (dB)
1 482400 3315 1077 32,11 36,68 41,35 54,00 12,65 Average
2 482400 3316 1177 3.78 365.88  44.02  T4.00 29.98 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-inp Factor
2. The emission levels that are 20dB below the official
linit are not reported.
. Date: 2016-07-26 Time: 16:17:21 12gLevel (dBuVim) Date: 2016-07-26 Time: 16:17:22
110] 110
90| 90
FCC PART|15C PEAK FCC PART|15C PEAK
70) 70
FCC PART 15C AV
504 50
304 30
10 10
4000 6800. 9600, 12400. 15200, 18000 4000 6800, 9600, 12400, 15200. 18000
Frequency (MHz) Frequency (MHz)
Site no : RF Chanber Data no, @ 55 Site no. : RF Chamber Data no, : 56
Dis. / Awt. : 3m 2015 3115-4877 Ant. pol. : HORTIONTAL Dis. / dnt. : 3m 2015 3115-4877 imt. pol. : HORTIONTAL
Linit : FCC PART 15c PEAK re 101. 2kPa Linit : FCC PART 15C PEAK 101, ZkPa
Env. / Ins 22, 6+C/61, Engineer : Leo-Li Env. / Ins 22, 64C/E1, 2% Engineer : Leo-Li
: IP STB Wn SF 1o EUT : IP STB WN:SP-110
Power rating : DC 12V From Adapter Input AC 120V/60Hz FPower rating : DC 12V From Adapter Input AC 120V/60Hz
Test Mode  : IEEES0Z.1ln HI20 2412MHz Tx Test Mode  : IEEES0Z. 1in HT20 2412MHz Tx
int.  Cable AP Enission
Ho. Freq, Factor Loss Reading factor Lewel  Limits Margin Remark
(MHz} (dB/m) (dB) {dBu¥) (dB) (dBuV/m} (dBu¥/m) (dB}
1 4824.00 33.15 1177  35.86 35,688  45.20 64 g0

.00 2, Average
2 4824.00 33.18 1.7 38.44 35,68 47. 68 T4.00  26.32 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp Factor

The emission levels that are 20dB below the official

limit are not reported,

~

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16163
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FCC ID: 2AGUQ-SP-110

AUDIX Technology (Shenzhen) Co., Ltd.
page 4-17

4apLevel (4Buvm) Date: 2016-07-26 Time: 16:24:59 1201€vel {4BuVm) Date: 2016-07-26 Time: 16:23:38

110] 110
1
1
20| 2
FCC PART 15C PEAK FCC PART 15C PEAK
70j 70
s et e H

504 50
304 30
10 10

1000 1600. 2200, 2800 3400. 4000 1000 1600. 2200, 2800, 3400. 4000

Frequency (MHz) ncy (MHz)

Site no. : RF Chanber Data na. : 57 Site no. : RF Chamber Data no. : 58

Dis. / Ant. : 3m 2015 3115-4877 Ant. pol. : HORTZONTAL Dis. / dnt. : 3m 2015 3115-4877 Ant. pol. : VERTICAL

Linit : FOC PART 16C PEAK Pre : 101, 2kPa Limit : FCC PART 15C PEEK Pre : 101.2kPa

w. / Ins 22, 6#C/51. 2% Engineer : Leo-li Env. / Ins. : 22.64C/51.2% Engineer : Leo-Li

+ I STB M/N:SP-110

Power rating : DC_12V From Adapter Input AC 120¥/60Hz Power_rating : DC 12V From Adapter Input AC 1207/60Hz
Test Mode ~ : IEEES0Z. 1ln HT20 2d12MHz Tx Test Mode  : IEEES0Z. 1in HT20 2d12MHz Tx
dnt. Cable ANP Enmission dnt. Cable AP Enmission
No. Freq. Factor Loss Reading factor level  Linits Margin Remark Wo. Freq. Factor Loss Reading factor Leve Linits Margin Remark
(Hz) (dB/m) (dB)  (dBu¥) (dB)  (dBuV/m) (dBu¥/m) (dB} (MHz) (dB/m) (dB)  (dBu¥) (dB)  (dBuV/m} (dBu¥/m) (dB)
1 2412.00 2829 B.36 102,00 36,39 102,25 T4.00 -28.26 Peak 1 241200 28.29 8,35 OT.08 G639  98.23  T4.00 -24.23 Peak
Remarks: 1. Emission Level= Anterma Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—inp Factor -inp Factor
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
linit are not reported. linit are not reported.
. Date: 2016-07-26 Time: 16:41:57 12gLevel (dBuVim) Date: 2016-07-26 Time: 16:43:22
110] 110
1
90| 90
FCC PART|15C PEAK FCC PART|15C PEAK
70) 70
REN IR
1 -
304 30
10 10
1000 1600. 0, 2800, 3400, 4000 1000 1600, 2800, 3400. 4000
Frequency (MHz) ey (MHz)
Site no. : RF Chanber Data no, @ 63 Site no. : RF Chamber Data no, : 64
is. / Awt. @ 3m 2015 3115-4877 Ant. pol. : HORTIONTAL Dis. / dnt. : 3m 2015 3115-4877 imt. pol. : VERTICAL
Linit : FOC PART 1EC PEAK 101. 2kPa Linit FCC PART 16C PEEK 101. ZkPa
Env. / Ins. : 22,6%C/51.2% Engineer : Leo-Li Env. / Ins. @ 22.6%C/B1.2% Engineer : Leo-Li
: IP STB MW/N:3P-110 EUT : IP STB WN:SP-110
Power rating : DC 12V From Adapter Input AC 120V/60Hz FPower rating : DC 12V From Adapter Input AC 120V/60Hz
Test Mode  : IEEES0Z.1ln HI20 2437TMHz Tx Test Mode  : IEEES0Z. 1in HT20 243TMHz Tx
Ant,  Cable AMP  Enission int.  Cable AP Enission
No. Freq. Factor Loss Reading factor Level  Limits Margin Remark Ho. Freq, Factor Loss Reading factor Lewel  Limits Margin Remark
(Hz) (dB/m) (dB)  (dBu¥) (dB)  (dBuV/m) (dBu¥/m) (dB} (MHz) (dB/m) (dB)  (dBu¥) (dB)  (dBuV/m} (dBu¥/m) (dB}

1 2437.00 28,32 838 103.40 36.38 10381 T4.00 -20.81 Peak 1 2437.00 28,32 &38 9T 1T 36.38 87,40 T4.00 -23.48  Peak

Remarks:

Emission Level= Anterma Factor + Cable Loss + Reading
—4mp Factor

The emission levels that are 20dB below the official
linit are not reported.

I

Remarks: 1. Emission Level= Anterna Factor + Cable Loss + Reading
—Amp Factor
2. The emission levels that are 20dB below the official
limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F16163
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Level (dBuVim)

120 Date: 2016-07-26 Time: 16:45:41 120leEVel (4BUVm) Date: 2016-07-26 Time: 16:45:44
110] 110
20| 2
FCC PART 15C PEAK FCC PART 15C PEAK
70j 70
FCC PART 15C AV
504 50
304 30
10 10
4000 6800. 9600, 12 15200, 18000 4000 6800, 9600 12400, 15200. 18000
Frequency (MHz) cy (MHz)
Site no. : RF Chanl Data no. : 65 Site no. : RF Chanl Data no. : 66
Dic. 7 Ant. © Gm 2016 3116-a877 Ant. pol. : VERTICAL Dis. 7 Ant. © 3m 2015 3115-4877 Ant. pol. : VERTICAL
Linit : FOC PART 16C PEAK Pre : 101. 2kPa Limit : FCC PART 15C PEEK Pre : 101.2kPa
Env. / Ins. : 20.64C/51. 2% Engineer : Leo-li Env. / Ins. : 22.64C/51.2% Engineer : Leo-Li
ENT : I smm WN:SF*]ID EUT ¢ Ip st Wu:swnn
Power rating : From Adapter Input AC 120V/60Hz Power_rating : m Adspter Input AC 1207/60Hz
Tore Mede S | TEmER0z 1w B13D SAaTHES Tx Terr Moge S | TERES0Z 1o H130 SA3TRE T
dnt. Cable AP Enmission
Wo. Freq. Factor Loss Reading factor Level  Limits Margin Remark
(MHz)} (dB/m) (4B} {dBu¥) (dB) (dBuV/m) (dBu¥/m) (dB)
1 4874.00 33.256 1180 3Ll 36,69  d41.1T  B4.00 12,83 Average
2 487400 3326 11.80 33,97 365.49  43.335  T4.00 30.67 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-inp Factor
2. The emission levels that are 20dB below the official
linit are not reported.
. Date: 2016-07-26 Time: 16:47:42 12gLevel (dBuVim) Date: 2016-07-26 Time: 16:47:45
110] 110
90| 90
FCC PART|15C PEAK FCC PART|15C PEAK
70) 70
FCC PART 15C AV
504 50 2
304 30
10 10
4000 6800. 9600, 12400. 15200, 18000 4000 6800, 9600, 12400, 15200. 18000
Frequency (MHz) Frequency (MHz)
Site no : RF Chanber Data no, @ 67 Site no. : RF Chamber Data no, : 68
Dis. / Awt. : 3m 2015 3115-4877 Ant. pol. : HORTIONTAL Dis. / dnt. : 3m 2015 3115-4877 imt. pol. : HORTIONTAL
Linit : FCC PART 15c PEAK re 101. 2kPa Linit : FCC PART 15C PEAK 101, ZkPa
Env. / Ins 22, 6+C/61, Engineer : Leo-Li Env. / Ins. @ 22.6%C/B1.2% Engineer : Leo-Li
: IP STB Wn SF 1o EUT : IP STB WN:SP-110
Power rating : DC 12V From Adapter Input AC 120V/60Hz FPower rating : DC 12V From Adapter Input AC 120V/60Hz
Test Mode  : IEEES0Z.1ln HI20 2437TMHz Tx Test Mode  : IEEES0Z. 1in HT20 243TMHz Tx
int.  Cable AP Enission
Ho. Freq, Factor Loss Reading factor Lewel  Limits Margin Remark
(MHz} (dB/m) (dB) {dBu¥) (dB) (dBuV/m} (dBu¥/m) (dB}
1 4874.00 33.26 11,80 3518 35,88  44.54 64 9,44

.00 . Average
2 48T4.00 33.26 11.80 36.02 35,60 45,38 T4.00 28,62 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp Factor

The emission levels that are 20dB below the official

limit are not reported,

~
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Level (dBuVim)

120 Date: 2016-07-26 Time: 16:54:35 120leEVel (4BUVm) Date: 2016-07-26 Time: 16:54:37
110] 110
20| 2
FCC PART 15C PEAK FCC PART 15C PEAK
70j 70
FCC PART 15C AV
504 50
3
304 30
10 10
4000 6800. 9600, 12 15200, 18000 4000 6800, 9600 12400, 15200. 18000
Frequency (MHz) ncy (MHz)
Site no. : RF Chanl Data na. : 69 Site no. : RF Chanbe Data no. : T0
Dic. 7 Ant. © Gm 2016 3116-a877 Ant. pol. : HORTZONTAL Dis. 7 Ant. © 3m 2015 3115-4877 nt. pol. : HORIZONTAL
Linit : FOC PART 16C PEAK Pre : 101, 2kPa Limit : FCC PART 15C PEEK Pre : 101.2kPa
Env. / Ins 22, 6#C/51. 2% Engineer : Leo-li Env. / Ins. : 22.64C/51.2% Engineer : Leo-Li
: IP STE WN:SF*]ID EUT : IP STE WN:SPflm
Power rating : From Adapter Input AC 1207/G0Hz Power_rating : DC 12V From Adapter Input AC 1207/60Hz
Tore Mode S | TEmEeon 1w B13D SeatHE: Tx 125t Mnde © & TEEEBOZ. 1in HT20 2462is Tx
dnt. Cable AP Enmission
Wo. Freq. Factor Loss Reading factor Level  Limits Margin Remark
(MHz)} (dB/m) (4B} {dBu¥) (dB) (dBuV/m) (dBu¥/m) (dB)
1 492400 33.35 11,83 3.3 36,70  43.87 54,00 10,13 Average
2 492400 33,36 11.83  3.80 35,70  44.28  T4.00 29,72 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-inp Factor
2. The emission levels that are 20dB below the official
linit are not reported.
. Date: 2016-07-26 Time: 16:57:20 12gLevel (dBuVim) Date: 2016-07-26 Time: 16:57:30
110] 110
90| 90
FCC PART|15C PEAK FCC PART|15C PEAK
70) 70
FCC PART 15C AV
504 50
304 30
10 10
4000 6800. 9600, 12400. 15200, 18000 4000 6800, 9600, 12400, 15200. 18000
Frequency (MHz) Frequency (MHz)
Site no : RF Chanber Data no, @ T1 Site no. : RF Chamber Data no, : T2
Dis. / Awt. : 3m 2015 3115-4877 Ant. pol. : VERTICAL Dis. / dnt. : 3m 2015 3115-4877 imt. pol. : VERTICAL
Linit : FCC PART 15c PEAK re 101. 2kPa Linit : FCC PART 15C PEAK 101. ZkPa
Env. / Ins. : 22,6%C/51. Engineer : Leo-Li Env. / Ins. @ 22.6%C/B1.2% Engineer : Leo-Li
ET : IP STB Wn SF 1o EUT : IP STB WN:SP-110
Power rating : DC 12V From Adapter Input AC 120V/60Hz FPower rating : DC 12V From Adapter Input AC 120V/60Hz
Test Mode  : IEEES0Z.1ln HIZ0 2462MHz Tx Test Mode  : IEEES0Z. 1in HT20 2462MHz Tx
int.  Cable AP Enission
Wo. Fres, Factor Loss Reading factor Leve its Margin Remark

1 Lim:
(MHz} (dB/m) (dB) {dBu¥) (dB) (dBuV/m} (dBu¥/m) (dB}

1 4524.00 33.35 11,83 33.08 35,70 42,63 54, 00

. . 11,47 Average
2 402400 33.35 11.83 .76 38,70 44.24 T4.00 28,76 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp Factor

The emission levels that are 20dB below the official

limit are not reported,

~
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120

Level (dBuVin) Date: 2016-07-26 Time: 17:10:24

110

90|

70|

50|

FCC PART 15C PEAK

e

30|
10}
1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site no. : RF Chant Data no. : 73
Dic. 7 Ant. © Gm 2016 3116-a877 Ant. pol. : VERTICAL
Linit : FCC PART 15C PEAK Pre : 101. 2kPa
w. / Ins. 22, 6+C/51. 2% Engineer : Leo-Li

: IP.STE Wiﬂ:SF*llD
Pover rating : Fron Adapter Input AC 120V/60Hz
Tore Mode S | TEmEeon 1w B13D SeatHE: Tx

dnt.  Cable ANP  Emission
No. Freq. Factor Loss Reading factor Level  Lindts Margin Remark
OMz) (dB/m) (&) (dBu¥)  (dB) (dBuV/m) (dBu¥/m) (dE)

1 24f2.00 28.35 &.40 88.32  36.38 88, S T4.00 -24.69 FPeak

Remarks: 1. Emission Level= Anterma Factor + Cable Loss + Reading

=4mp Factor

2. The emission levels that are 20dB below the official
linit are not reported.
. Date: 2016-07-26 Time: 17:23:27
110]
1
90|
FCC PART|15C PEAK
70)
v
50&
304
10
1000 1600. 2200, 2800, 3400, 4000
Frequency (MHz)
Site no. : RF Chanber Data no, @ T9
Dis. / Awt. : 3m 2015 3115-4877 Ant. pol. : VERTICAL
Linit : FOC PART 1EC PEAK 101. 2kPa
Env. / Ins Engineer : Leo-Li

3 22, 6#C/B1. 2%
: IP STB W/N:3P-110

Fower rating : DC 12V From Adapter Inmput AC 120%/60Hz

Test Mode : IEEES02. 1in HT40 2422MHz Tx
At Cable AMP Emission
Ho. Freq. Factor Los: Reading factor

= Lewel Limits Margin Remark
(MHz) (dB/m) (dB) {dBuf} {(dB) (dBu¥/m) (dBu¥/m) {(dB}

1 2422.00 28,31 .36 96.31  36.38 88, 60 T4.00 -22.60 Peak

Remarks: Emission Level= Anterma Factor + Cable Loss + Reading
—4mp Factor
The emission levels that are 20dB below the official

linit are not reported.

I

120leEVel (4BUVm) Date: 2016-07-26 Time: 17:12:26
110
1
2
FCC PART 15C PEAK

70
L
30
10

1000 1600. 2200, 2800, 3400. 4000

cy (MHz)

Site no. : RF Chanl Data no. : Td

Dis. 7 Ant. © 3m 2015 3115-4877 Ant. pol. : HORIZONTAL

Limit : FCC PART 15C PEEK Pre : 101.2kPa

Env. / Ins. : 22.64C/51.2% Engineer : Leo-Li

: IP STE WN:SPflm
Power_rating : m Adspter Input AC 1207/60Hz
Torr Moge S | TERES0Z: 1o H130 SA6TE Th
dnt. Cable AP Enmission
Wo. Freq. Factor Loss Reading factor Level  Limits Margin Remark
(MHz)} (dB/m) (4B} {dBu¥) (dB) (dBuV/m) (dBu¥/m) (dB)
1 2462.00 28.35 8.40 103.56 3638 103.93  T4.00 -26.03 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-inp Factor
cial

2. The emission levels that are 2046 below the offi
linit are not reported,

12gLevel (dBuVim) Date: 2016-07-26 Time: 17:24:46
110
.
90
FCC PART|15C PEAK

70
50
30
10

1000 1600, 2200, 2800, 3400. 4000

Frequency (MHz)

Site no. Chamber Data no, : &0

Dis. / dnt. : 3m 2015 3115-4877 dnt. pol. : HORIZONTAL

Linit FCC PART 16C PEEK 101, ZkPa

Env. / Ins 22, G4C/E1, 2 Engineer : Leo-Li

E IF STB WN:5P-110

FPower rating : DC 12V From Adapter Input AC 120V/60Hz

Test Mode  : IEEES0Z. 1in HT40 2422MHz Tx

int.  Cable AP Enission
Ho. Freq, Factor Loss Reading factor Lewel  Limits Margin Remark
(MHz} (dB/m) (dB) {dBu¥) (dB) (dBuV/m} (dBu¥/m) (dB}
1 2422,00 28.31 8.36 100,00 36.38 100.20  T4.00 -26.29 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—Amp Factor
2. The emission levels that are 20dB below the official

limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F16163
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Level (dBuVim)

120 Date: 2016-07-26 Time: 17:33:43 120leEVel (4BUVm) Date: 2016-07-26 Time: 17:33:44
110] 110
20| 2
FCC PART 15C PEAK FCC PART 15C PEAK
70j 70
FCC PART 15C AV
504 50
2
304 30
10 10
4000 6800. 9600, 12 15200, 18000 4000 6800, 9600 12400 15200. 18000
Frequency (MHz) cy (MHz)
Site no. : RF Chanl Data na. : 85 Site no. : RF Chanbe Data no. : 86
Dic. 7 Ant. © Gm 2016 3116-a877 Ant. pol. : VERTICAL Dis. 7 Ant. © 3m 2015 3115-4877 Ant. pol. : VERTICAL
Linit : FOC PART 16C PEAK Pre : 101. 2kPa Limit : FCC PART 15C PEEK Pre : 101.2kPa
Env. / Ins. : 20.64C/51. 2% Engineer : Leo-li Env. / Ins. : 22.64C/51.2% Engineer : Leo-Li
ENT : I smm WN:SF*]ID EUT : IP STB Wu:swnn
Power rating : From Adapter Input AC 1207/G0Hz Power_rating : DC 12V From Adapter Input AC 1207/60Hz
Tore Mede S | TEmEeon 1w BTG SAzchE Tx 125t Mnde © & TEEEBOZ. 1in HT4D 2422is Tx
dnt. Cable AP Enmission
Wo. Freq. Factor Loss Reading factor Level  Limits Margin Remark
(MHz)} (dB/m) (4B} {dBu¥) (dB) (dBuV/m) (dBu¥/m) (dB)
1 4844.00 33.19 1L78  3L7L 3668 4100 54,00 13,00 Average
2 d48d4.00 3318 11.78 36,25 365.88  44.54  T4.00 29.46 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-inp Factor
2. The emission levels that are 20dB below the official
linit are not reported.
. Date: 2016-07-26 Time: 17:35:03 12gLevel (dBuVim) Date: 2016-07-26 Time: 17:35:05
110] 110
90| 90
FCC PART|15C PEAK FCC PART|15C PEAK
70) 70
FCC PART 15C AV
504 50 i
304 30
10 10
4000 6800. 0, 12400. 15200, 18000 4000 6800, 9600, 12400, 15200. 18000
Frequency (MHz) Frequency (MHz)
Site no : RF Chanber Data no, @ &7 Site no. : RF Chamber Data no, : &8
Dis. / Awt. : 3m 2015 3115-4877 Ant. pol. : HORTIONTAL Dis. / dnt. : 3m 2015 3115-4877 imt. pol. : HORTIONTAL
Linit : FCC PART 15c PEAK re 101. 2kPa Linit : FCC PART 15C PEAK 101, ZkPa
Env. / Ins 22, 6+C/61, Engineer : Leo-Li Env. / Ins. @ 22.6%C/B1.2% Engineer : Leo-Li
: IP STB Wn SF 1o EUT : IP STB WN:SP-110
Power rating : DC 12V From Adapter Input AC 120V/60Hz FPower rating : DC 12V From Adapter Input AC 120V/60Hz
Test Mode  : IEEES0Z.1ln HT40 2422MHz Tx Test Mode  : IEEES0Z. 1in HT40 2422MHz Tx
int.  Cable AP Enission
Ho. Freq, Factor Loss Reading factor Lewel  Limits Margin Remark
(MHz} (dB/m) (dB) {dBu¥) (dB) (dBuV/m} (dBu¥/m) (dB}
1 4844.00 33.19 11,78 3505 35,68  44.34 64 a9

. .00 4. Average
2 4844.00 33.18 1178 36.76 35,68 45. 05 T4.00 28,05 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp Factor

The emission levels that are 20dB below the official
limit are not reported,

~

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16163
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Level (dBuVim)

120 Date: 2016-07-26 Times 17:41:27 120leEVel (4BUVm) Date: 2016-07-26 Time: 17:41:20
110] 110
20| 2
FCC PART 15C PEAK FCC PART 15C PEAK
70j 70
FCC PART 15C AV
504 50
304 30
10 10
4000 6800. 9600, 12 15200, 18000 4000 6800, 9600 12400 15200. 18000
Frequency (MHz) cy (MHz)
Site no. : RF Chanl Data na. : 89 Site no. : RF Chanbe Data no. : 90
Dic. 7 Ant. © Gm 2016 3116-a877 Ant. pol. : HORTZONTAL Dis. 7 Ant. © 3m 2015 3115-4877 nt. pol. : HORIZONTAL
Linit : FOC PART 16C PEAK Pre : 101, 2kPa Limit : FCC PART 15C PEEK Pre : 101.2kPa
Env. / Ins. : 20.64C/51. 2% Engineer : Leo-li Env. / Ins. : 22.64C/51.2% Engineer : Leo-Li
ENT : I smm WN:SF*]ID EUT ¢ Ip st Wu:swnn
Power rating : From Adapter Input AC 1207/60Hz Power_rating : m Adspres Lop AC 1201/ 60Hz
Tore Mede S | TEmEeoz 1w B1AD SAaTHE: Tx Terr Moge S | TEREs0z 1o H1AD SAsTRE
dnt. Cable AP Enmission
Wo. Freq. Factor Loss Reading factor Level  Limits Margin Remark
(MHz)} (dB/m) (4B} {dBu¥) (dB) (dBuV/m) (dBu¥/m) (dB)
1 4874.00 33.25 1180 3467 36,69  44.03 54,00  95.97 Average
2 487400 3326 11.80 36,13 35.49  45.49  T4.00 2851 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-inp Factor
2. The emission levels that are 20dB below the official
linit are not reported.
. Date: 2016-07-26 Time: 17:42:49 12gLevel (dBuVim) Date: 2016-07-26 Time: 17:42:51
110] 110
90| 90
FCC PART|15C PEAK FCC PART|15C PEAK
70) 70
FCC PART 15C AV
504 50
304 30
10 10
4000 6800. 9600, 12400. 15200, 18000 4000 6800, 9600, 12400, 15200. 18000
Frequency (MHz) Frequency (MHz)
Site no : RF Chanber Data no, @ 91 Site no. : RF Chamber Data no, : 92
Dis. / Awt. : 3m 2015 3115-4877 Ant. pol. : VERTICAL Dis. / dnt. : 3m 2015 3115-4877 imt. pol. : VERTICAL
Linit : FCC PART 15c PEAK re 101. 2kPa Linit : FCC PART 15C PEAK 101. ZkPa
Env. / Ins. : 22,6%C/51. Engineer : Leo-Li Env. / Ins. @ 22.6%C/B1.2% Engineer : Leo-Li
ET : IP STB Wn SF 1o EUT : IP STB WN:SP-110
Power rating : DC 12V From Adapter Input AC 120V/60Hz FPower rating : DC 12V From Adapter Input AC 120V/60Hz
Test Mode  : IEEES0Z.1ln HT40 2437TMHz Tx Test Mode  : IEEES0Z. 1in HT40 2437TMHz Tx
int.  Cable AP Enission
Wo. Fres, Factor Loss Reading factor Leve nits Margin Remark

1 Li:
(MHz} (dB/m) (dB) {dBu¥) (dB) (dBuV/m} (dBu¥/m) (dB}

1 4874.00 33.25 11.80 32.33 35,60 41. 60 64.00 12,31  Average
2 48T4.00 33.26 11.80 34,85 35,60 44.21 T4.00 28,78  Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp Factor

The emission levels that are 20dB below the official

limit are not reported,

~
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Level (dBuVim)

Date: 2016-07-26 Time: 17:55:14

(Hz) (dB/m) (dB) {(dBut) (dB) (dBuV/m) (dBu¥/m) {(dB}

1 2437.00 28.32 B.58 84.63  36.38 84. 85 T4.00 -20.85 Peak

. Emission Level= Anterna Factor + Cable Loss + Reading
=4mp Factor

Remarks:

120
110
1
90|
FCC PART 15C PEAK

70|
50M
30|
10}

1000 1600. 2200. 2800. 3400. 4000

Frequency (MHz)

Site no. : RF Chanbe: Data no. : 93

Dic. 7 Ant. © Gm 2016 3116-a877 Ant. pol. : VERTICAL

Linit : FCC PART 15C PEAK Pre : 101. 2kPa

Env. / Ins. : 22.64C/51.2% Engineer : Leo-Lli

T : IP STE WN:SF*]ID

Power rating : Fron Adapter Tnput AC 1207/ 60Hz

Toe Mede S | TEmEeon 1w B1D SAsTHE

imt.  Cable MNP Emission
No. Freq. Factor Loss Reading factor Level  Limits Margin Remark

Lewel Limits Margin Remark
(MHz) (dB/m) (dB) {dBuf} {(dB) (dBu¥/m) (dBu¥/m) {(dB}

1 2452.00 28,34 B33 101.48  36.38 10181 T4.00 -27.81 Peak

Emission Level= Anterma Factor + Cable Loss + Reading
—4mp Factor

The emission levels that are 20dB below the official
linit are not reported.

Remarks:

I

2. The emission levels that are 20dB below the official
linit are not reported.
. Date: 2016-07-26 Time: 18:35:12
110]
1
90|
FCC PART|15C PEAK

70)
504
304
10

1000 1600. 2200, 2800, 3400, 4000

Frequency (MHz)

Site no. : RF Chanber Data no, @ 95

Dis. / Awt. : 3m 2015 3115-4877 fnt. pol. : HORTZONTAL

Linit : FCC PART 15c PEAK re 101. 2kPa

Env. / Ins. : 22,6%C/51. Engineer : Leo-Li

ET : IP STB Wn SF 1o

Power rating : DC 12V From Adapter Input AC 120V/60Hz

Test Mode  : IEEES0Z.1ln HT40 2452MHz Tx

Ant,  Cable AMP  Enission
No. Freq. Factor Loss Reading factor

Level (dBuvim)

Date: 2016-07-26 Time: 18:00:23

120
110
2
FCC PART 15C PEAK
70
50
30
10
1000 1600. 2200, 2800. 3400. 4000
ncy (MHz)
Site no. : RF Chanbe Data no. : 94
Dis. 7 Ant. © 3m 2015 3115-4877 Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PEEK Pre : 101.2kPa
Env. / Ins. : 22.64C/51.2% Engineer : Leo-Li
: IP STE WN:SPflm
Power_rating : m Adapter Input AC 1207/60Hz
Terr Moge S | TERES0Z 1o H1AD SASTRE T
dnt. Cable AP Enmission
Wo. Freq. Factor Loss Reading factor Level  Limits Margin Remark
(MHz)} (dB/m) (4B} {dBu¥) (dB) (dBuV/m) (dBu¥/m) (dB)
1 2437.00 28.32 8,38 0871 3638  99.03  T4.00 -26.03 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-inp Factor
2. The emission levels that are 20dB below the official
Llinit are not reported.
120Level (4BuVim) Date: 2016-07-26 Time: 18:36:39
110
1
90
FCC PART|15C PEAK
70
o
30
10
1000 1600, 2200, 2800, 3400. 4000
Frequency (MHz)
Site no. : RF Chamber Data no, : 96
Dis. / dnt. : 3m 2015 3115-4877 dnt. pol. : VERTICAL
Linit FCC PART 16C PEEK 101. ZkPa
Env. / Ins 22, G4C/E1, 2 Engineer : Leo-Li
E : IP STB WN:SP-110
FPower rating : DC 12V From Adapter Input AC 120V/60Hz
Test Mode  : IEEES0Z. 1in HT40 2452MHz Tx
int.  Cable AP Enission
Ho. Freq, Factor Loss Reading factor Lewel  Limits Margin Remark
(MHz} (dB/m) (dB) {dBu¥) (dB) (dBuV/m} (dBu¥/m) (dB}
1 2452,00 28.34 838 0473 36.38  96.08  T4.00 -21.03 Peak

Remarks: 1. Emission Level= Anterna Factor + Cable Loss + Reading

p Factor
2. The emission levels that are 20dB below the official
limit are not reported,
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4apLevel (4Buvm) Date: 2016-07-26 Time: 18:58:02 1201€vel {4BuVm) Date: 2016-07-26 Time: 18:58:01
110] 110
20| 2
FCC PART 15C PEAK FCC PART [15C PEAK
70j 70
FCC PART 15C AV
504 50 7
304 30
10 10
4000 6800. 9600, 12 15200, 18000 4000 6800, 9600 12400, 15200. 18000
Frequency (MHz) ncy (MHz)
Site no. : RF Chanl Data na. ¢ 101 Site no. : RF Chanbe Data no. : 102
Dic. 7 Ant. © Gm 2016 3116-a877 Ant. pol. : HORTZONTAL Dis. 7 Ant. © 3m 2015 3115-4877 nt. pol. : HORIZONTAL
Linit : FOC PART 16C PEAK Pre : 101, 2kPa Limit : FCC PART 15C PEEK Pre : 101.2kPa
Env. / Ins. : 20.64C/51. 2% Engineer : Leo-li Env. / Ins. : 22.64C/51.2% Engineer : Leo-Li
ENT : I smm WN:SF*]ID EUT 1 IP STE Wu:swnn
Power rating : From Adapter Input AC 1207/G0Hz Puwer rating @ IC 120 Fron Adspres Tnpue AC 1201/ 60Hz
Tore Mode S | TEmEeoz 1w B1AD SAscHE: Tx 1o5t Mnde - & TEEEAO2. 10n HT40 24szifz
dnt. Cable AP Enmission
Wo. Freq. Factor Loss Reading factor Level  Limits Margin Remark
OBz} (dB/m) (dB) {dBu¥)  (dB) (dBuV/m) (dBu¥/n) (dB}
1 4904.00 3331 1182 3311 36,70 42,54 54,00 1L.48 Average
2 4904.00 33,31 11.82 36,62 35,70  45.95  T4.00 28.05 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—inp Factor
2. The emission levels that are 20dB below the official
linit are not reported.
. Date: 2016-07-26 Time: 18:59:52 12gLevel (dBuVim) Date: 2016-07-26 Time: 18:59:53
110] 110
90| 90
FCC PART|15C PEAK FCC PART|15C PEAK
70) 70
FCC PART 15C AV
504 50 2
304 30
10 10
4000 6800. 9600, 12400. 15200, 18000 4000 6800, 9600, 12400, 15200. 18000
Frequency (MHz) Frequency (MHz)
Site no : RF Chanber Data no, @ 103 Site no. : RF Chamber Data no. : 104
Dis. / Ant. : 3m_ 2015 3116-4877 Ant. pol. : VERTICAL Dis. / hnt. ¢ 3m 2015 3115-4877 nt. pol. : VERTICAL
Linit : FCC PART 15c PEAK re 101. 2kPa Linit : FCC PART 15C PEAK re 101. ZkPa
Env. / Ins. : 22.6+C/61, Enginesr : Leo-li Env. / Ins. @ 22, 64C/B1.2% Engineer : Leo-Li
ENT : IF STB WN sp 1o EUT : IF ST W/N:SP-110
Fower rating : DC_13V From Adapter Input AC 120V/60Hz Power rating : DC 12V From Adapter Input AC 120V/60Hz
Test Mode  : IEEES0Z.1ln HT40 2452MHz Tx Test Mode  : IEEES0Z. 1in HT40 2452MHz Tx
int.  Cable AP Enission
Wo. Fres, Factor Loss Reading factor L its Margin Remark

wel  Lim
(MHz} (dB/m) (dB) {dBu¥) (dB) (dBuV/m} (dBu¥/m) (dB}

1 4804, 00 33 31 11,82 31,28 35,70 40.72 64.00 13,28
2 4004.00 33.31 11.82 36,13 38.T0 44. 66 T4.00 28,44

Average
Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp Factor

The emission levels that are 20dB below the official

limit are not reported,

~
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5. CONDUCTED SPURIOUS EMISSIONS

5.1.Test Equipment

Item| Equipment Manufacturer Model No. Serial No. Last Cal. Cal.
Interval
1. Spectrum Agilent NO9030A MY51380221 | Oct.17,15 IYear
Attenuator .
2. (20dB) Agilent 8491B MY39262165 | Apr.23,16 1 Year
3. RF Cable Marvelous | gpy 402105FLEX NO.1 Oct.17,15 | 1 Year
Microwave Inc

5.2.Limit
In any 100kHz bandwidth outside the frequency bands in which the spread spectrum intentional
radiator in operating, the radio frequency power that is produced by the intentional radiator shall
be at least 20dB below that in the 100kHz bandwidth within the band that contains the highest

level of the desired power.

5.3.Test Procedure

The transmitter output was connected to a spectrum analyzer, The resolution bandwidth is set
to 100 kHz, The video bandwidth is set to 300 kHz and measure all the emissions with peak

detector.

5.4.Test result
PASS (The testing data was attached in the next pages.)
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Test Mode: IEEE 802.11b
Test CH1: 2412MHz
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Test CH6: 2437MHz
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Test CH11: 2462MHz
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6. BAND EDGE COMPLIANCE TEST

6.1.Test Equipment

Item Equipment Manufacturer | Model No. Serial No. Last Cal. |Cal. Interval

l. Spectrum Agilent E4446A US44300459 | Apr.24,16 1 Year

2. Amp HP 8449B 3008A02495 | Apr.24,16 1 Year

3. Horn Antenna ETS 3115 9510-4877 Oct.15,15 1 Year

4 HF Cable Hubersuhner | Sucoflex104 274094/4 Apr.24,16 1 Year
6.2.Limit

All the lower and upper band-edges emissions appearing within 2310MHz to 2390MHz and
2483.5MHz to 2500MHz restricted frequency bands shall not exceed the limits shown in 15.209
all the other emissions outside operation frequency band 2400MHz to 2483.5MHz shall be at
least 20dB below the fundamental emissions, or comply with 15.209 limits.

6.3.Test Produce

1. The EUT is placed on a turntable, which is 1.5m above the ground plane and worked at
highest radiated power.

2. The turntable was rotated for 360 degrees to determine the position of maximum emission
level.

3. EUT is set 3m away from the receiving antenna, which is varied from Im to 4m to find out
the highest emission.

4. Set the spectrum analyzer in the following setting in order to capture the lower and upper
band-edges of the emission:

(a) PEAK: RBW=1MHz; VBW=3MHz; Sweep=AUTO
(b) AVERAGE: RBW=1MHz; VBW=10Hz; Sweep=AUTO

6.4.Test Results

Pass (The testing data was attached in the next pages.)
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3 2400.00 B 54,00 T.98  Average 3 28,28 74,00 17.08  Peak
4 4.6 |- et .00 ~43.59  Average 1 8. 29 T4L00 -2T.%1  FPeak
Eemarks: |. Emizzion Level= Antenna Factor + Cahle Loz + Reading Reanrks Emizzion Level= Antenna Factor + Cable Losz + Reading
= -Aap Factor
2. n lewels that are 2048 below the afficial

2. The ex on levels that are 2048 below the afficial

reported, limat aze not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16163



AUDIX )

FCC ID: 2AGUQ-SP-110

AUDIX Technology (Shenzhen) Co., Ltd.
page  6-3

1aqLEvel BV ) Dasde: 20160728 Tirme: 14:10:33
110
™,
o0
\ FEC PART 150 PEAK
0
50 " BYRE ETTO N R A (R S
30
w
2450 2462 27 2406, 2490 2510
Fraquency (Miiz)
Site no. Data no.
SEN T Ant. pal
Linit 3 Pre
[N CEN _BeC/R L R Engineer b
b STB M/H:5P-110
Pawer zalan 12 Adlapt put AC 1PV EOHE:
Test Mode EES0Z. [1b 2462MH: Tx
Ak, Cable OF  Eaission
Ku.  Freg, Factor Losg Headang Cactor  Level  Limite Margin Heaak
Mz (dE/m)  (dB)  (dBu¥)  (dB)  (dBuV/m) (dBui/m)  (4B)
I 246200 25,35 .40 9803 3635 9971 7400 -Z5.71  Peak
¥OPUELLD I8.JE BAY 461 J6JE 4806 TLOD 2 Peak
3 2500.00 25.40 B.dd 4797 3838 d48.43  TL.00 2557 Peak
Beaazks: 1. Emizzion Levels Antenns Factor + Cable Luss + Heading
~#ap Factor
2, easssion levels that are 200 below the ufficial
it are not reported.
120 L8V (BN AN}
110
o0 ,f‘ = —— \\
/ ™
+ \
™ ! L
) 3
| | FCC PART 15C AV
/ A o
b /— 5,
\'“‘_“u
30
w
2450 2462 2474 2406, 2490 2510
Fraquency (Miiz)
Site no. ambey Data no. 5
Tiz / Are. 2016 3116-d877 Ant. pal. @ VERTICAL
Linit 150 &V Pre 101, 2kPa
Erw [/ Ima 2 ERgineeT n=L.1

Test Mode

Ko, Freg, Factor Loess FHeading factor
¢

(MHz) (dB/n)

it AT 1PN EOH:
EB02. 11b 2462MH: Tx
Cable A Emission

Level Limits Margin
dE) (dBuv) (dB) (dBu¥/m) (dBuWyim)  (dE)

Keaark

1 2d61.22
£ MELW
3 2500.00

.40 a0.87 36,38 .24 54.00 -37.24
g4z e J6, 18 .0 1T.E
B.dd 35T 38.20 54,00 1T.80

s

Aversge
Average
Average

Remarkz: 1. Emizzion Level® Antenns Factor + Cable Luss + Keading

.

or
easzzion levels that are 2000 below the official
it are not reparted.

1aqLEvel BV ) Diate: HAR-O7-26 Tie: 14:30:20
110
TV
b JI(*'I( |
! 1\
0 i L
g 9
! |
| | FCC PART 15C AV
50 ' .
b
N
’\,_ 2
30
w
2450 2462, 2474 2406, 2490 2510
Fredquency (MHz)
Site no. hamber Data no.
Tiz  Aee a 2016 3116-4877 Ant. pal.
Linit FOO PART 150 AV Pre
[N CEN 1K ERgineeT
STB M/K:SP-110
Pawer zating o2y F Aclapst it AT VPO EOE:
Test Mode - IEEESOZ Ilb 2462MHr T

Ant.  Cable ae
Ko,  Fregq, Factor Loss Resding factor  Level Limats Margin Reaark
(MAz) (dBSm) (4B (dBuv) (dB) (dBu¥/m) (dBuWym) (4B

1 2459.72 28,35 B.40 a5, 16 36,38
¢ MELW 8.8 EA4Z J6. JE
3 250000 2540 B.dd 3612

Enission

54.00 -41.53  Average
.00 17,80 Average
54.00  17.42  Average

J6. 38
36. 35

Bematks: 1. Emizsion Levels Antenna Factor + Cable Luss + Heading
~hap Factor
e emazrion levels that are 2000 below the official
t are nat eeparted.

120 L8V (BN AN} Diate: HAR-O7-26 Tire: 14:38:01
110
90 Vi \\
i \\l FEC PART 150 PEAK
™ |
| |
sop" \‘~w»~wu it b,
30
w
2450 2462, 2474 2406, 2490 2510
Fraquency (Miiz)
Data no.
Ant. pal.
Pre
Enginesr

Fawer zaling

Test Mode

M LN

. Cable ae
Ko,  Freg, Factor Luss Resdug fac Margin  Hemark

Enission
ctor  Level Limits
(MAz) (dBSm) (4B (dBuv) (dB) (dBu¥/m) (dBuWym) (4B

28,35  B.4D 94, 50
8,08 B4a¥ a7, 8¢
25,40  B.dd 47.45

95,17 Td.00 2117 Peak
48,31 T4LO00 2.6 FPeak
47, 400 2

.09 Peak

Bematks: 1. Emizsion Levels Antenna Factor + Cable Luss + Heading
or

e emazrion levels that are 2000 below the official

t are nat eeparted.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16163



AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.
FCC ID: 2AGUQ-SP-110

page 6-4

Lavel (BN Lavel (BN Diate: HAR-O7-26 Time: 15:19:58
120 120
110 110
T
’ /I . L
|| 1
™ ™ ||
2/ |For PRART 15C L\.'
e - Bl
50 . dcse g AP 50 P | '
30 30 1
w w 1
2310 2333, 2356 2379, 2310 2333, 2356 2379, 2402 2425
Fraquency (Miiz) Fraquency (Miiz)
Site no. Data no. Site no. hamber Data no.
SEN T Ant. pal Tiz  Aee a 2016 3116-4877 Ant. pal.
Linit 3 Pre Linit FOO PART 150 AV Pre
[N CEN _BeC/R L R Enginesr : Enw. / Inz. 1K ERgineeT
b STEB M/H:SP-110 ST W/H:5P-110
Pawer zalan 29 Adlapt put AC 1PV EOHE: Pawer zating o2y F it AT VPO EOE:
Test Mode EE80Z. [lg 2412MHz Tx Test Mode - IEEESOZ llg
Ak, Cable OF  Eaission Ak, Cable OF  Eaission
Ko, Freg, Factor Loss Resdang factor  Level  Limits Margin Bemark Ko,  Freg, Factor Loss Resdie factor  Level  Lumits Margin Bemark
Mz (dE/m)  (dB)  (dBu¥)  (dB)  (dBuV/m) (dBui/m)  (4B) Mz (dE/m)  (dE)  (dBuV) () (dBuW/m) (dBuV/m)  (4B)
1 23612 B33 GL2E 36,38 6n49 7400 Peak 1 2300 25,27 B33 dd.99 45.20 5400 B.B0  Average
¥ 0.0 B3 LG J6 60,71 .00 Feak P00 288 B LLED J6J9  SLET SLU0 -U.ET Aversge
3 2400.00 B34 £9.33 3830 8a.56 700 Peak 240488 25.28 B34 9110 3838 903 5400 -3T.3  Average
4 2UM.EY B W0L00 J6J¥ W00 T Feak
Hemarks: 1, Emizsion Level® Antenns Factor + Cable Luss + Keading
Feanrkz: 0. Emi ~hap Factor
Lo # easgsion levels that are 2040 below the ufficial
2 n lewels that are 2068 helow the afficinl * are nat reparted.
repurted,
1aqLEvel BV ) Dasde: 160728 Tie: 15:32:57 1aqLEvel BV ) Date: HAR-O7-26 Time: 15:33:40
110 110
SV
\
——T
o0 ' § %0 |
f 4 !
AT | et AR 15C ]
b 'l b I I I I I I
o "
2 de A
- FCC PART 15C A .rl'
50 1 I ) i P s o b St bt o |
30 1 30 1
w 1 10 |
2310 2333, 2356 2379, 2402 2425 2310 2333, 2356 2379, 2402 2425
Fraquency (Miiz) Fraquency (Miiz)
Site no. ambey Data no. 5 Data no.
Tiz / Are. 2016 3116-d877 Ant. pal. ¢ HORTTONTAL Ant. pal.
Linit 150 &V Pre 101, 2kPa Pre
Erw [/ Ima 2 ERgineeT n=L.1 ERgineeT
Eat i put AC 1PV EOHE: Pawer zating SN EOE:
Test Mode Tx Test Mode
Ak, Cable OF  Eaission Enission
Ko, Freg, Factor Loss Resdang factor  Level  Limits Margin Bemark Ko, Freg, Factor Los factor  Level  Limits Margin Remack
Mz (dE/m)  (dB)  (dBu¥)  (dB)  (dBuV/m) (dBui/m)  (4B) Mz (dE/m)  (dE) (d8)  (dBuW/m) (dBu¥/m)  (dE)
1 B33 d4B.E2 3638 54,00 4.97  Average I 239000 28,27 B33 T400 610 Peak
z ] i 6,99 51,00 =150 Aversge WAL I8 BN TLOD  -4.5E Peak
3 B 36 54,00 41,17 Awverage 3 200.00 2525 B3 Peak
4 048 W BN Feak
Hemarks: 1, Emission Level® Antenns Factor + Cable Loss + Keading
ar Femnek: Emizzion Levels Antenna Factor + Cable Loas + Reading
2, easssion levels that are 200 below the ufficial —Aap Factor
it are not reported.

on levels that are 2048 below the afficial

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16163



AUDIX )

FCC ID: 2AGUQ-SP-110

AUDIX Technology (Shenzhen) Co., Ltd.

page 6-5

120 Level (dBuVam}

Die: H018.07-28 Tiene: 18:03:41

110,

P FEC PART 150 PEAK
i 1 v 1= I T T
wr\.‘\“.
.
el ,T“'.\_%
50 1 e ket
0 1
w 1
2450 2462 27 2406, 2490 2510
Fraquency (Miiz)
Site no. Data no.
SEN T Ant. pal
Linit 3 Pre
[N CEN _BeC/R L R Engineer b
b STB M/H:5P-110
Pawer zalan 12 Adlapt put AC 1PV EOHE:
Test Mode EE802. Ilg 2462MHz Tx
Ak, Cable OF  Eaission
Ko, Freg, Factor Loss dang  factor L

Bead
(MHz) (dB/m) (dB]  (dBuV) {

Margin  Hemark

Level Lamits
dB) (dBu¥/m) (dBuWyim)  (dE)

2469.02 28,36 B.d1  103S5&8 3
290,50 28,08 AL G BE J6.
24B4.32 25,33 B.42  GE.6d 36
W00 2840 E44 Lhed 6

Sars—

.38 103,97 T4.00 -29.97 Peak

g g, 24 T4.00 Tt FPeak
3% 4T.06 .00 - 04
I8 ul.10 TLO0  ZLW Peak

Eemarks: 1.

2.

reported,

120 Level (dBuVam}

n lewels that are 2048 below the afficial

Dade: H18.07-28 Tirnwe: 16:09:37

110
% =t
e — \
| |
J L
ol 4
| | FCC PART 15C AV
50}~ L S
re—— 3
30
w
2450 2462, 2474 2406, 2490 2510
Fraquency (Miiz)
Site no. ambey Data no.
Tiz / Are. 2016 3116-d877 Ant. pa
Linit 150 &V Pre
Erw [/ Ima 2 Engineer b

it AT 1PN EOH:

Enission

Level Limats Margin Heaark
(dBu¥/m) (dBuWyim)  (dE)

Test Mede E302. 1lg 262U Tx
irt. Cable e
Ko,  Freg Factor Loss Headang factor
(MHz) (dB/m) (dB]  (dBuV) {dB)
1 2d63.50 gdl 3872 36
¥ MELS B2 ALEZ D
3 250000 36.

B.dd 36,22

89,11 54.00 -35.11  Average
al.2q L0014 76 Average
38,88 $4.00  17.32  Average

Remarkz: 1. Emizzion Level® Antenns Factor + Cable Luss + Keading

ar

.

it are not reparted.

eassEion levels that are 208 below the official

120 Level (dBuVam}

Dase: H16.07-28 Tiene: 168:07:07

110,

FCC PART 15C AV

2450 2462, 2474,

Fite no. hamber

Tz / Anv m 2016 3116-d8T7
Linit FOC PART ISC &V
Enw. [ Ina. L]

IC 13% F
o IEEES0Z. Ilg

Fawer zaling

Test Mode

srt. Cable
Ko, Freg Factor Less Resdar
(MHz) (dB/n) (dB)  (dBuV)

24
Fraquency (Miiz)

Data no.
Ant. pal.

Pre
Engineer
M VPR

A Enission

factor  Level  Limits Margan Remark
(d8)  (dBuW/a) (dBul/m) (dE)

I 2469.50 28,36 B.dl 94,09
¢ MELW 8.8 EA4Z AL ¥
3 250000 2540 B.dd ¥

94,48 54.00 -40.48  Average
4591 .00 .09 Average
3523 54.00 1577 Average

J6. 38
36. 35

Beaazks: 1. Emizzion Levels Ante
~hap Factor

® emazrion levels

t are mat eepart

nns Factor + Cable Loss + Keading

that are 204 below the official
ed.

1aqLEvel BV ) Diate: HAR-O7-26 Tire: 16:40:44
110
o0
FEC PART 150 PEAK
0
23
g, o
50
30
w
2450 2462, 2474 2406, 2490 2510
Fredquency (MHz)
Datano. : 52
Ant. pal. : VERTICAL
Pre 101, 2kPa
ERgineeT .
Pawer zating SN EOE:

Test Mode

At
R, Freg, Factop

A Enission

factor  Level Limats Margin Reaark
(MHz)  (dE/m) (d8) (dBu¥/m) (dBuWym) (4B
L 28,36 29,30 T4.00 -25.3 Peak
£ 8,38 T4.00 L Feak
3 28,38 74,00 11.17  Peak
1 8.40 TLO0 22T Peak

-Aap Factor

Emizzion Level= Antenna Factor + Cable Losz + Reading

on levels that are 2048 below the afficial

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F16163




AUDIX )

FCC ID: 2AGUQ-SP-110

AUDIX Technology (Shenzhen) Co., Ltd.

page 6-6

120 Level (dBuVam}

Dade: 2018.07-28 Tim

16:29:33

110,

0 111
0 4
2310 2333, 2356 2379, 2402 2425
Fredquency (MHz)
Site no. Data no.
SEN T Ant. pal
Linit 3 Pre
[N CEN _BeC/R L R Engineer b
b STB M/H:5P-110
Pawer zalan 29 Adlapt e put  AC PPV
Test Mode EEA0Z. [ln HT20 2412066 Tx
Ak, Cable ?  Emission
Ku.  Freg, Factor Losg Headang Cactor  Level  Limite Margin Heaak
Mz (dE/m)  (dB)  (dBu¥)  (dB)  (dBuV/m) (dBui/m)  (4B)
I 239000 25,27 .33 G229 3638 6250 7400 1150 Peak
OG0 I8.8 EU) GRGE J6.JY G9.E0 TLOD 4E0 Peak
3 2400000 25.25 B.3d  6B.95 3839 #9.18  TL.00 482 Peak
4 UL 11 LRI OB BEEI J6.JF 9R1T TAO0 - 1T Peak
Feanrka: 1.
2 n lewels that are 2068 helow the afficinl
repurted.
1aqLEvel BV ) Dade: 0160728 Tire: 16:35:50
110
o0
i
™
2
50 11
"
0 1 1
w 1 1
2310 2333, 2356 2379, 2402 2425
Fredquency (MHz)
Site no. ambey Data no. 1
Tiz / Are. 2016 3116-d877 Ant. pal. ¢ HORTTONTAL
Lini 150 &V Pre 101, 2kPa
Erw [/ Ima 2 Enginesr ¢ Len-L1

A NSRS
Test Mode

Ant.  Cable F Emission
Fo. Freg, Factor Loss EReading factor  Level Limats Margin Heaark

(MAz) (dBfm) (4B} (dBuv) (dB) (dBu¥/m) (dBuWyim)  (dE)

L B 33 46,33 36,39 46,54 54,00 T.46  Average
£ L3 Y03 J6.09 .26 .00 -0.3 Average
3 B 36 aLTs 38 92,03 54.00 -38.03  Average

Eeaarks: 1.

.

Emizgion Level® Antenna Factor + Cable Loz + Keading

easzzion levels that are 2000 below the official
it are not reparted.

120 Level (dBuVam}

110,

Diase: H16.07-28 Tiene: 16:33:43

2310

Fite no.
Tz / &

2333, 2356 z
Fraquency (Miiz)

379,

hamber
2016 31164877

Linit FOC PART 1SC &7
Enw. / Ina. I
STB W/H:5P-110
Pawer zating IC 12% F Adlapt e it AT VPONS R
Test Mcde  : IEEEGA0Z Iln FT20 24120z Tx
int. Cable MF  Eaission
Fu.  Frew Factor Luss Kesdang factor  Level  Laimits Margan Reastk
() (Efn)  (4B)  (@BuT) (68)  (dBei/m) (dBwW/m)  (dE)
| 2390.00 26.27 .33 4362 36.39  43.83  54.00 10.1T Averags
T A0 2528 B0 ABEE U609 G012 SLU0 LEE  Aversge
3 2418.91 2830 B. 36 &9.01 36,38 849,29 54. 00 35.29 Average
Eemaks: 1. Emizeion Levels Antenna Factor + Cable Luss + Keading
—har Fartor
» emszzaun levels that are 2040 below the official
* are nat reparted.
12L8ve1 BV TH Dt 2016.07-26 Tirmw: 10:37:47
110
.ﬂ-_,\,v,—-ﬂ1
o0 |
1
C PRRI [15C m;'lq,
" ‘"P;ij
M/
L1 R— o POR e 1
30 1
it i
2310 2333, 2356, 2379 2402 2425

Fraquency (Miiz)

Data no. t
Ant. pal.
Pre
Enginesr
Pawer zating L it AT VPONS R
Test Mede 2412080 Tx
srt. Cable NP Eaissien
Fo. Freg Factor Luss Besding Cactor  Level  Lamats Margin Reaark
(Hz) (Efw) (dE)  (dBuW) (&) (dEuW/m) (dBubim)  (dED
1 25.27 B33 T0.T6 70,97 T.00 Peak
2 w21 D G568 100 Prak
3 25,28 B33 A6 00 Feak
4 N0 28.EE EH T T} Prak
B 2dD4F5 28,280 B 10415 700 Peak
Bemszks: 1. Emigsion Level® Antenna Factor + Cable Luss + Keading
~dap Pactar
N ® eaigEivn levels that are 2040 below wificial

* are nat F

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16163




AUDIX )

FCC ID: 2AGUQ-SP-110

AUDIX Technology (Shenzhen) Co., Ltd.

page 6-7

120 Level (dBuVam}

Dade: HHE-07-26 Time: 17:14:59 1agLevel WBUV Y Dade: HABO7-28 Tirme: 17:16:40
10 - 10
s I USRS e
! i i
\ S SN
e
[ / \
0 \\ 0 ! 1
1 I |
- | \m‘qﬂ"‘\ FUL PARI (150 PEAK | |
- 1 e | I - |
o
A |
M
Ty FCE PART 150 AV
50 1 50 .
—_—— 3
30 1 30
0 1 0
2450 2462, 27 2416, 2498, 2510 2450 2462, 2474, 2416, 2498, 2510
Fredquency (MHz) Fredquency (MHz)
Site no. Data 1o, Site no. hasber Data 1o,
iz, / dnt. Ant. pal Diz. [ Aet a 2016 3116-d8T7 Ant. pal.
Linit 3 Pre Linit FOC PART 150 AV Pre
Enw. [ Ina. _BeC/R L R Engineer Enw. / Inz. 1K Enginesr
E STB M/H:5P-110 STB M/K:5P-110
Pawer zalan 29 Adlapt e put  AC PPV Pawer zating IC 12% F Adlapt e it AT VPONS R
Test Mede EES0Z. |ln HIZD 246201z Tx Test Mede  : IEEEB0Z. Iln HIZD 246201c Tx
irt. Cable NP Eaissien srt. Cable NP Eaissien
Fo. Freg Factor Less Resding factor  Level  Limits Margin Reaaik Fo. Freg Factor Luss Besding Cactor  Level  Lamats Margin Reaark
(Hz)  (Efw) () (W) (d8)  (dBuW/m) (dBui/m)  (dE) (Hz) (Efw) (dE)  (dBuW) (&) (dEuW/m) (dBubim)  (dED
| 246362 B4l 10430 36,35  L04.69 7400 -30.69  Peak I 245510 2535 6.3 8456 36.35 9492 S4.00 -40.82  Average
¥ MELS B2 BGAY J6.J8 G685 TLOD .19 Peak ¥ OMELM 58 BT AWM J6.08 4606 SLU0 TR Aversge
3 48522 842  T2EE 3833 72,08  T.00 102 Peak 3 2500000 23,40 B.dd 3042 36,35 IT83 5400 1812  Aversze
a4 . B0 GEEE J6.J8 W02 TLUD B8 Peak
Bemszks: 1. Emigsion Level® Antenna Factor + Cable Luss + Keading
Feanrka: 0. ~dap Pactar
® emszsivn levels that are 2000 below the official
2 n levels that are 20d8 below the afficial t are mat reparted.
reparted,
1agLevel WBUV Y Dade: HHE-07-26 Time: 17:12:03 1agLevel WBUV Y Dade: HAB07-28 Tirme: 17:20:07
10 10
% —— | %
r{ A
i \ FUL PARI (150 PEAK
70| - - F 3"'_’
II ll r"v- 4
| | FCE PART 150 AV
T s W,
501 } e Gl 50 A
—— 2
Tmm— 3
30 1 30
0 1 0
2450 2462, 2474, 2416, 2498, 2510 2450 2462, 2474, 2416, 2498, 2510
Fredquency (MHz) Fredquency (MHz)
Site no. smbar Data 1o, 7 Data 1o,
Biz. [ hn. 2D1F 3115-d8T7 Ant. pal. : VERTICAL Ant. pal.
Linit 150 &7 Pre 101, 2kPa Pre
Enw.  Ina 2 Enginesr n-L1 Enginesr
Eat i SN EOE: Pawer zating e it AT VPONS R
Test Mede ® Test Mede 246200 Tx
Enission . Cable NP Eaissien
Fo. Freg Factor Less Resding factor  Level  Limits Margin Reaaik Fo. Freg Factor Luss Besding Cactor  Level  Lamats Margin Reaark
(Hz)  (Efw) () (W) (d8)  (dBuW/m) (dBui/m)  (dE) (Hz) (Efw) (dE)  (dBuW) (&) (dEuW/m) (dBubim)  (dED
1 2d63.02 B4l 3B.77 3633 S4.00 3516 Average 1 25,36 B.dl  9B.65 29,04 T4.00 Peak
¥ MELY Bz Andy J6JE LU0 1120 Average 2 w8 BAZ ELEL [ ] Prak
3 250000 Bdd 3640 36 36,86 S4.00 1T 18 Average 3 25,35 B.d2  BE.5T 74. 00 Feak
1 WAl B4 B 1B .00 Prak

Remarkz: 1. Emizzion Level® Antenns Factor + Cable Luss + Keading

or
2 easzzion levels that are 2000 below the official
it are not reparted.

Emizzion Level= Antenna Factor + Cable Losz + Reading
-Aap Factor

on levels that are 2048 below the afficial

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16163



®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: 2AGUQ-SP-110 page  6-8

1agLevel WBUV Y Dade: HHE-07-26 Time: 17:-25:41 1agLevel WBUV Y Dade: HAB07-28 Tirme: 17:28:10
10 10
II,“.—a_...M\_‘_ -,....,w.n\l
a0 i 1 90 -
[ | ——
vl ,"l | FCL PRRT|15C PE |
b I I I I gtk frer I I . b T
A ™ J \
e
g™ g FCE PART v
DRI S L | 50 ! B
30 1 30 T
0 1 10 1
2310 2337, 2364, 2391, 2418, 2445 2310 2337, 2364, 2391, 2418, 2445
Fraquency (Miiz) Fraquency (Miiz)
Site no. Data 1o, Site no. hasber Data 1o,
iz, / dnt. Ant. pal Diz. [ Aet a 2016 3116-d8T7 Ant. pal.
Linit 3 Pre Linit FOC PART 150 AV Pre
Enw. [ Ina. BRI TR Engineer Enw. [ Ina. 81 7R Enginesr
E STB M/H:SP-110 STB W/H:5P-110
Pawer zalan 12 Acdapt e put  AC PPV Pawer zating IC 12% F Acdapt e it AT VPONS R
Test Mede EES0Z. |ln HIAD 242200z Tx Test Mede  : IEEES0Z. Iln HIAD 2422081z Tx
irt. Cable NP Eaissien int. Cable NP Eaissien
Wo.  Frey Factor Loss Kesduw factor  Level  Lumitz Margin Reaark Wo.  Freg Factor Loss Resle Cactor Level  Limits Margin Reaark
(Hz)  (Efw) () (W) (d8)  (dBuW/m) (dBui/m)  (dE) (Hz) (Efw) (dE)  (dBuW) (&) (dEuW/m) (dBubim)  (dED
1 2388.57 B33 TL29 36,39 LSO 7400 250 Peak 1 2390 25,27 B33 5RLES 3638 5390 5400 0.10  Average
¥ 20 B33 BETE J6.J9 6900 LU0 S0 Peak ¥ MULD0 T3 BM ShOL U608 ShE1 SLUU <124 Aversge
3 330303 833 TI.88 3833  T1.90 .00 210 Peak 3 2qp8l28 2.2 B34 B0.98 36,39 90.20 5400 -38.20 Aversze
4 M. B BREL J6.09 6981 TLUD 416 Peak
B 240828 5.3 1016 3638 10092 TL00 -27.92  Peak

Bematks: 1. Emizsion Levels Antenna Factor + Cable Luss + Heading
~hap Factor
e emazrion levels that are 2000 below the official
t are nat eeparted.

Bemazks: 1. Emigsion Levels Antenns Factor + Cable Luss + Keading
~tap Pactar

2 easzzion levels that are 2000 below the official
mit are nat reparted.

+zgLEvel BV} Diate: 2016-07-28 Time: 17:30:03 +zgLEvel BV} Diae: 0100726 Time: 17:31:12
110 110
i eparorten, oy
90 5 ™0 ( b |
T | |
1 ;I FUL PART 150 PI:\I\
0 I| 1 0 3

b A it Pt et e

1 1 1 1 I
v
, FCL PART 150 AV et
50 1} 50 et

2310 2337, 2364, 239, 2418, 2445 2310 2337, 2364,

2301, 2410 2445
Fraquency (Miiz)

Fraquency (Miiz)

Site no. amber Data mo. Data mo.
Tz, / Anr. 2016 3116-4877 4rr. pal VERTICAL Are. pal.
Linmit 15C AV Pre 101, 2kPa Pre

Ene. / Inz 2 Ergineer 0-L1 Ergineer

el T Fawer saling
%

T
Test Mode Test Mode
Enission Ant.  Cable A Emission
Fo. Freg, Factor Loss EReading factor  Level Limats Margin Heaark Ko,  Fregq, Factor Loss Resding factor  Level Limats Margin Reaark
(MHz) (dBfm) (dE) (dBuf) (d8) (dBu¥/m) (dBuWyim)  (dE) (MHz)  (dBfm) (dE) (dBuf) (d8) (dEneWi/m) (dBuW/m)  (4E)
L B 33 45,84 36,39 46,05 54,00 Average L 2385 87 B 32 6. 18 74,00 9.63  Peak
£ M 4ty 41,98 .00 Average € 2. B33 T4.00 11,03 FPeak
3 B 38 #4.92 3 85.25 54,00 Average 3 B3 #7.08 74,00 6.68 Peak
4 [ 2 M 6416 T4.00 10,61 Feak
B 2408.12 28,20 B 08, 38 T4.00 =22.62 Peak

Bemarks: 1. Emizsion Level® Antenna Faclor + Cable Luss + Heading
emazzaun levels that are 2040 balow the official
it are not reparted.

.

Bemszks: 1. Emigsion Level® Antenna Factor + Cable Luss + Keading
~dap Pactar

® eaigEivn levels that are 2040 below

t are nat

he official

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16163



®
AUDIX AUDIX Technology (Shenzhen) Co., Ltd.
FCC ID: 2AGUQ-SP-110 page 6-9

1agLevel WBUV Y Dade: HHE-07-26 Time: 18:39:10 1agLevel WBUV Y Dade: HABO7-28 Time: 18:43:20
107 1 107 1
i e S s Sl
\ 1 20/ 1
\ T\
FUL PARI (150 PEAK i “ll
3 ] 1
Tt ey
W .
ot ||
bl
50/ 1
1 1 30 1 1
0] 1 10! |
2430 2446, 246 2494, 2510 2430 2494, 2510
Site no. Site no.
Biz. [ hn. iz, [k
Linit Linit
Enw. [/ Inm Enw. [/ Inm
E
Fawer salin gt M il er ealing
Test Mede 140 245200 Tx Test Mede
irt. Cable E n Ak, Cable
Ko, Freg, Factor Loss Level  Laimats Margin Remack Ko, Freg, Factor Loess Margin  Bemark
oz} (dEim)  (dB) (dBuV/a) (dEul/m)  (4E) Wz} (dEfm)  (dB) (dE)
I 246816 2536 B.dl .00 Peak | 2676 2536 B.dl 3210 Average
¥ OMELM %8 B4 6,33 .00 Prak ¥ OMELM %8 BT L Average
3 248580 2538 8.43 36.38 o0 Peak 3 2500.00 25 .40 B.dd 13.03 Average
4 W00 284D EAD 16,33 14,00 Prak
Hemarks: 1, Emizsion Level® Antenns Factor + Cable Luss + Keading
Feanrka: 0. ion Lewels Antenns Factor + Cahle Loas + Reading ~han Factar
tor 2, The emsssivn levels that are 2000 below the official
2 n levels that are 20d8 below the afficial nat reparted.
repurted,
120 L8V (BN AN} Dade: H16-07-26 Time: 18:46:48 1apLeve! (aBuvim) Date: 2016-07-26 Time: 18:54:47
107 1 110
1
20/ I [ 1
f/ v \ 90
Ii i
! 1 FCC PART 15C PEAK
T |' |I 1 70 WMW‘
) ||
50/ = 50|
0 T 1 30|
0] | 10|
2430 2446, 2462 2470, 2494, 2510 2430 2446. 2462, 2478, 2494, 2510
Frequency (MHz) Frequency (MHz)
Site no. Datano. : 99 Site no. : RF Chamber Data no, : 100
Biz. [ hn. Ant. pal. ) Dis. / Ant. : dn_ 2015 3115-487T Ant. pol. : HORIZONTAL
Linit P Linit : FCC PART 15C PEAK Pre : 101, 2kPa
Enw. f Ina Engineer Env. / Ins. : 22,84C/B1.2% Engineer : Leo-Li
E EUT : IP STB M/N:SP-110
Fawer cating bl Power rating : DC 12V From Adapter Input AT 120%/60Hz
Test Mode Test Mode  : IEEES0Z.1ln HTD 2452MHz Tx
int.  Cable AP Enission
Ko Freg Factor Hemak No. Freq, Factor Loss Reading factor Level  Limits Margin Remark
(mz) (i) (MHz) (dB/n) (dB) (dBuV)  (dB) ({dBuW/nm) (dBuV/m} (dB)
| 243624 2532 B.37 G026 36.35 ver | 2436.56 28.32 .38 100.9T 36.38 10128  T4.00 -2T.29 Peak
¥ OMELS PS8 BAT 4TG0 Y68 Lver 2 248350 28.38 8.42 9.3 36.38  68.80  74.00 .20 Peak
3 Bdd 4153 363 3 2486.00 28.38 8.43  69.96 36.38  70.3%  T4.00  3.61 Peak
4 2500.00 28.40 8.44  60.76 96.38  6l.22  T4.00 1278 Peak
Hemarks: 1, Emizsion Level” Antenns Factor + Cable Luss + Keading
~han Factar Remarks: 1. Emission Level= Anterma Factor + Cable Loss + Reading
z, savn levels that are 2000 below the official —inp Factor

are nat eeparted.

The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16163



AUDIX ]

FCC 1D: 2AGUQ-SP-110

AUDIX Technology (Shenzhen) Co., Ltd.

page

7-1

7. 6dB&99% Bandwidth Test

7.1.Test Equipment

Item Equipment Manufacturer Model No. Serial No. Last Cal. [Cal. Interval

1. Spectrum Agilent N9030A MY51380221 | Oct.18,15 1Year

2. Attenuator (20dB) Agilent 8491B MY39262165 | Apr.23,16 1 Year

3. RF Cable Marvelous \spy 402105FLEX|  NO.1 Oct.17.15 | 1 Year
Microwave Inc

7.2.Limit

For direct sequence systems, the minimum 6dB bandwidth shall be at least 500kHz
7.3.Test Procedure

The transmitter output was connected to a spectrum analyzer, The bandwidth of the fundamental
frequency was measured by spectrum analyzer with 100kHz RBW and 300kHz VBW. The 6dB
bandwidth is defined as the total spectrum the power of which is higher than peak power minus 6dB.

7.4.Test Results

EUT: IP STB
M/N: SP-110
Test date: 2016-07-27

Tested by: THOMAX

Pressure: 102.4+1.0 kpa
Test site: RF site

Humidity: 52.6+3.0%

Temperature:23.4+0.6

-6dB Bandwidth Limit
Test Mode CH ( MHz ) (KHz)
CHI 9.978 500
11b CH6 9.977 500
CHI1 9.986 500
CHI 16.56 500
g CH6 16.55 500
CHI11 16.56 500
CHI 17.74 500
l1n CH6 17.74 500

HT20
CHI1 17.74 500
CH3 36.44 500
Hlleo CH6 36.46 500
CH9 36.47 500

Conclusion : PASS
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EUT: IP STB

M/N: SP-110

Test date: 2016-08-23

Pressure: 101.7+1.0 kpa

Humidity: 51.8+3.0%

Tested by: THOMAX

Test site: RF site

Temperature:22.9+0.6

99% Bandwidth Limit
Test Mode CH ( MHz ) (KHz)
» CH3 37.763 N/A
HTEO CH6 37.765 N/A
CHO 37.647 N/A

Conclusion : PASS
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Test Mode: IEEE 802.11n HT20
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99% Bandwidth
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8. OUTPUT POWER TEST

8.1.Test Equipment

Item| Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval
1. Spectrum Agilent E4446A US44300459 Apr.24,16 1 Year
2 Spectrum Agilent N9030A MY51380221 Oct.18,15 1Year
3. Power meter Anritsu ML2487A 6K00002472 Apr.23,16 1Year
4 Power sensor Anritsu MA2491A 0033005 Apr.23,16 1Year
Attenuator .
S. (20dB) Agilent 8491B MY39262165 | Apr.23,16 1 Year
6. RF Cable Marvelous Iorr 402105FLEX|  NO.I Oct.17,15 | 1 Year
Microwave Inc

8.2.Limit (FCC Part 15C 15.247 b(3))

For systems using digital modulation in the 2400—2483.5MHz, The Peak output Power shall not
exceed 1W(30dBm), As an alternative to a peak power measurement, compliance with the

one Watt limit can be based on a measurement of the maximum conducted output power. Maximum
Conducted Output Power is defined as the total transmit power delivered to all antennas and
antenna elements averaged across all symbols in the signaling alphabet when the transmitter is
operating at its maximum power control level.

8.3.Test Procedure

1, Connected the EUT’s antenna port to measure device by 26dB attenuator.

2, For IEEE 802.11b/g and IEEE802.11n HT20 modes, use a power meter which bandwidth is
20MHz, above the bandwidth of signals, to measure out output power in each mode.

3, For IEEE802.11n HT40 mode, since the signal bandwidth is nearly 40MHz, which is above
20MHz bandwidth of power sensor of ML2491A. use the test method descried in KDB558074
clause 9.2.2.

1) Set the RBW=1MHz and VBW =3MHz

2) Set the span at least 1.5 times the OBW

3) Detector = RMS

4) Sweep time = auto couple

5) allow trace to fully stabilize

6) use the spectrum amalyser’s integrated band power measurement function with band limits set
equal to the EBW band edges.

Note: The cable loss and attenuator loss were offset into measure device as an amplitude offset.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16163
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8.4.Test Results

EUT: IP STB
M/N: SP-110
Test date: 2016-07-26 Pressure: 102.4+1.0 kpa Humidity: 52.3+3.0%
Tested by: THOMAX Test site: RF site Temperature:22.6+0.6
Test Output Power Limit
Mode CH (dBm ) (dBm)
CHI1 12.86 30
11b CH6 12.49 30
CHI11 12.20 30
CHI1 17.34 30
l1g CH6 16.93 30
CHI1 16.57 30
T CHI1 15.94 30
n
HT20 CH6 15.59 30
CHI11 15.28 30
1 CH3 15.73 30
n
HT40 CH6 15.51 30
CH9 15.29 30
Conclusion: PASS

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F16163




AUDIX ]

FCC 1D: 2AGUQ-SP-110

AUDIX Technology (Shenzhen) Co., Ltd.

page  8-3
Test Mode: IEEE 802.11n HT40 Test CH6: 2437MHz
Test CH3: 2422MHz
_Eq-m_ ] : ] mEx Eq-m.u.— ] . E -
nnter Frag 477000000 GHr | Center Preg: L4ZN000O0 Grin B bl S Framunssy nnter Frag 7097000000 GHr | Cemtee Pres: 143000000 i B Bl Sgems Framunssy
= — g e A0 = — g e | A0
i wkogr K oofl Bpde Cowos ATH i wkogr K oofl Bpde Cweoe ATH
g asis  Rel 2500 dBm s asis  Rel 2500 dBm
bog bog
4 1= 4 + 4 + Covitr Frog 4 1= 4 Coviter Frog
’ ! = ! ! I ! i, ’ =l ! Il i,
. ! (s —— T = T ! . i ol Ty p—r— L
! 1 ! k! ! 1 !
T £, A — T 10 AN
o R g PO 3 MHE :‘.’-T.,"m PRLtb i T s PO 3 MHE m“m PRLtb i
T L il L
Channel Power Power Spectral Density Channel Power Power Spectral Density
Freg Offuet PreqOffuet
15.73dBm jaamiz |l -60.07 dBm vz L= 15.51 dBm sj3emHz i -60.29 dBm vz L=
Test CH9: 2452MHz
_Eq-m_ =y . . o
iConter Frag FASI0000G8 GH: | Somter Frvw: LiABOGOG G ke B e Fromunsey
i ol Finie. Cwwon A1
g asis  Rel 2500 dBm
feos|
4 4 t 4 Covitr Frog
Y ] 11 — - |- ——— 2 ANI000000 GH,
. ! ¥ a - — Al
| f .'1
.-—-—o—-'- LS —= marrym
ey gt o FVOW MMz :‘.’-T.,"m PRLtb i
l2usg [
Channel Power Power Spectral Density
PreqOffuet
15.29 dBm jasmiz [l -60.51 dBm vz L=

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16163




AUDIX ]

FCC ID: 2AGUQ-SP-110

AUDIX Technology (Shenzhen) Co., Ltd.
page 9-1

9. POWER SPECTRAL DENSITY TEST

1. Connected the EUT’s antenna port to spectrum analyzer device by 20dB attenuator.

2. Set span to 1.5 times the DTS Bandwidth.

3. Set the RBW=3KHz, VBW=10KHz.

4. Detector=peak, Sweep time=Auto, Trace mode=max Hold

5. All the trace to fully stabilize.

6. Use the peak marker function to determine the maximum amplitude level with in the RBW.

Note: The cable loss and attenuator loss were offset into measure device as an amplitude

9.1.Test Equipment
Item Equipment Manufacturer Model No. Serial No. Last Cal. | Cal. Interval
1. Spectrum Agilent N9030A MY51380221 | Oct.18,15 1Year
2. Attenuator (20dB) Agilent 8491B MY39262165 | Apr.23,16 1 Year
3. RF Cable Marvelous Ioey 402105FLEX|  NO.I Oct.17,15 | 1 Year
Microwave Inc
9.2.Limit
For digitally modulated systems, the power spectral density conducted from the intentional radiator
to the antenna shall not be greater than 8dBm in any 3kHz band during any time interval of
continuous transmission.
9.3.Test Procedure
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9.4.Test Results

EUT: IP STB
M/N: SP-110
Test date: 2016-07-27 Pressure: 102.4+1.0 kpa Humidity: 52.6+3.0%
Tested by: THOMAX Test site: RF site Temperature:23.4+0.6
Test Power Density Limit
Mode CH ( dBm/3KHz ) (dBm/3KHz)
CHI1 -14.283 8
11b CHo6 -14.736 8
CHI11 -15.105 8
CH1 -6.226 8
11g CH6 -6.682 8
CHI11 -7.148 8
CHI1 -11.106 8
ln CH6 -12.293 8
HT20
CHI11 -12.361 8
CH3 -11.570 8
ln CH6 (11745 3
HT40
CH9 -11.881 8
Conclusion: PASS
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Test Mode: IEEE 802.11n HT20 Test Mode: IEEE 802.11n HT40
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10.MPE ESTIMATION

10.1.Limit for General Population/ Uncontrolled Exposures

Frequency Power density (mW/cm®) | Averaging time(minutes)
300MHz----1.5GHz F/1500 30
1.5GHz---100GHz 1.0 30

Frequency(MHz) | Power density (mW/cm?) | Averaging time(minutes)
2412 1 30
2437 1 30
2462 1 30

Note: F= Frequency in MHz
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10.2.Estimation Result

EUT: IP STB
M/N: SP-110
Test date: 2016-07-27 Pressure: 102.4+1.0 kpa Humidity: 52.6%3.0%
Tested by: THOMAX Test site: RF site Temperature:23.4+0.6
Peak
Test Frequency | Qutput Output Antepna Antgnna PSD
Mode CH ( MHz ) Power Power Galp Qaln (mVZV
(dBm) (mW) (dBi) (Linear) /em”)
CH1 2412 12.86 19.32 2.4 1.74 0.0067
11b CH6 2437 12.49 17.74 24 1.74 0.0061
CHI11 2462 12.20 16.60 24 1.74 0.0057
CHI1 2412 17.34 54.20 24 1.74 0.0187
l1g CH6 2437 16.93 49.32 24 1.74 0.0171
CHI11 2462 16.57 45.39 24 1.74 0.0157
(1 CH1 2412 15.94 39.26 24 1.74 0.0136
i CH6 2437 15.59 36.22 24 1.74 0.0125
HT20
CHI11 2462 15.28 33.73 24 1.74 0.0117
1 CH3 2422 15.73 37.41 2.4 1.74 0.0129
HTAI110 CH6 2437 15.51 35.56 2.4 1.74 0.0123
CH9 2452 15.29 33.81 2.4 1.74 0.0117
MPE= (R=20 cm)
4R’
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11. ANTENNA REQUIREMENT

11.1. Standard Applicable

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall
be designed to ensure that no antenna other than that furnished by the responsible party shall
be used with the device. And according to FCC 47 CFR Section 15.247 (b), if transmitting
antennas of directional gain greater than 6dBi are used, the power shall be reduced by the
amount in dB that the directional gain of the antenna exceeds 6dBi.

11.2. Antenna Connected Construction

The antennas used for this product are Inverted antenna that no antenna other than that
furnished by the responsible party shall be used with the device, the maximum peak gain of
the transmit antenna is 2.4dBi.
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12.DEVIATION TO TEST SPECIFICATIONS

[ NONE]
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13.PHOTOGRAPH OF TEST

13.1.Photos of Power Line Conducted Emission Test
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13.2.Photos of Radiated Emission Test
30-1000MHz
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Above 1000MHz
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14.PHOTOS OF EUT

Figure 1
General Appearance of the EUT

satpla ¢

Figure 2
General Appearance of the EUT
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Figure 3
General Appearance of the EUT

Figure 4
General Appearance of the EUT
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Figure 5
Inside of the EUT
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Figure 6
Inside of the EUT
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Figure 7
Inside of the EUT

Figure 8
Inside of the EUT
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Figure 9
Inside of the EUT
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Figure 10
Inside of the EUT
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Figure 11
Inside of the EUT
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Figure 12
Power Adapter
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Figure 13
Power Adapter
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